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GROUP 13 — TRANSMISSIONS
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GROUP 13 — TRANSMISSIONS

T-98-4-SPEED, CODE 1303
R-110, R-120, R-130, R-140-4x4, R-160, R-160-4x4, RC-160 SERIES

FIG. 13-22 CASE AND GEARS
FIG. 13-23 SHIFTING MECHANISM

T-9-4-SPEED, CODE 1320
R-130, R-140-4x4, R-150, R-160-4x4 SERIES

FIG.: 13-24 TRANSMISSION ASSEMBLY
FIG. 13-25 CONTROL HOUSING

NEW PROCESS — 5-SPEED, OVERDRIVE, CODES 1305, 1322

R-160 SERIES

FIG. 13-26 TRANSMISSION ASSEMBLY (CODES 1322, 1323)
FIG. 13-26A TRANSMISSION ASSEMBLY (CODES 1305, 1306)
FIG. 13-27 CONTROL HOUSING (CODES 1322, 1323)
FIG. 13-27A CONTROL HOUSING (CODES 1305, 1306)

POWER TIRE PUMP, CODE 1361
R-160 SERIES

FiG. 13-28 TIRE PUMP

TRANSFER CASE
R-140-4x4, R-160-4x4 SERIES

FIG. 13-29 CASE AND GEARS
FIG. 13-30 MOUNTING
FIG. 13-32 CONTROLS

WINCH, FRONT MOUNTED, CODES 5375, 6602, 6604

R-140-4x4 SERIES, CODE 6602
R-160-4x4 SERIES, CODE 6604

FIG. 13-31 POWER TAKE OFF

FIG. 13-34 WINCH (CODES 6602, 6604)

FIG. 13-34A WINCH (CODE 5375)

FIG. 13-35 WINCH DRIVESHAFT (FOR CODES 6602, 6604)
FIG. 13-36  WINCH DRIVESHAFT (FOR CODE 5375)

TRANSFER CASE POWER TAKE OFF, CODE 1392
R-140-4x4, R-160-4x4 SERIES

FIG. 13-33 POWER TAKE OFF
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GROUP 13 — TRANSMISSIONS

FIG. 13-1 — TRANSMISSION CASE, GEARS AND SHIFT BARS
(3 Speed, IH Model HBS, Code 1301)
(R-110 Series - Below 47105)
(R-120 Series - Below 9597)

¢

(See following page for parts)
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GROUP 13 — TRANSMISSIONS

KEY DESCRIPTION Rzg:D I H PART NUMBER
FIG. 13-1 — TRANSMISSION CASE, GEARS AND SHIFT BARS
TRANSMISSION, AsM. (w/o conTROL HOusING) | 76 443 RO
GASKET, SeT | 82 755 R9I
| | PLUG, HEx-HD., T/I6NC x 5/16" 2 32 7189 v
2 | WASHER, ix., 7/16", ExT. 2 138 493
3 | SPRING 2 51 089 RI
4 | BALL, 3/8" 2 16 012 RI
5 | PLUG, expansion, 11/16" 2 172 530
6 | FORK, AsM. [ 80 123 R95
7 | FORK, asm. [ 51 091 R6t
8 | SCREW 2 76 476 H
9 | BAR I 51 088 Ri
10 | PLUG | 51 085 Ri
Il | PLUNGER I 51 090 Ri
12 | PLUG | 51 086 RI
13 | BAR i 51 087 Rl
1% | PIN (see Grour 06)
15 | NUT (see Grour 06)
16 | WASHER (see Grour 06)
17 | SLINGER (see Grour 06)
18 | GEAR | 50 083 H
19 | SPACER [ 1977 v
20 | BEARING I ST 232
21 | GEAR ] 90 850 H
22 | SHAFT, w/ADAPTER, ASM. I 80 119 R2!
23 | GEAR | 8o 118 Rl
24 | SYNCHRONIZER, asM. I 82 765 Rr9I
25 | RING .
.09375" THick AR 51 619 H
.098" THick AR 106 940 R
26 | SPACER I 51 621 H
27 | BEARING, AsM. | 42 016 HA
28 | GEAR | 80 02t R
29 | BEARING, AsM. I ST 234
30 | RING ! 1 956 ¥
3t | WASHER, Browze 2 51 609 H
32 | BEARING, asm. 2 29 582 H
33 | GEAR | 90 849 HA
34 | BEARING ! 1 Ok v
35 | GEAR, w/BUSHING, AsM. i 90 853 HX
36 | SHAFT i | 945 v
37 | SPACER | 51 620 H
38 | RING I I 9713 ¥
39 | WASHER, STEEL | 5] 617 H
4o | SHAFT I 51 615 H
b1 | PLUG, HEx-HD., T/IENC x 5/16" i 32 189 v
WASHER, LK., 7/16", ExT. ] 138 493
42 | CASE I 98 316 RI
43| GASKET 1 51 618 H
L4 | RETAINER, asm. I 108 103 Ri|
45 | BOLT, nex-wo., 5/16NC x 1" L 181 088

13-4
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GROUP 13 — TRANSMISSIONS
KEY DESCRIPTION R:g:o I H PART NUMBER
FIG, 13-1 — TRANSMISSION CASE, GEARS AND SHIFT BARS ~ Continved
46 | wASHER, Lx., 5/16", meo. L 103 320
47 | BOLT, Hex-mD., 1/2NF x 1-7/8" h 182 781
48 | WASHER, Lk., [/2", Mep. 4 103 323
bg | NUT, HEx., I/eNF y 103 028
50 | PLUG, cTsk~hp., (/2" ] 16 B2 RI
51 | PLUG, sq-Hp., 1/2" I 16 8ub RI
52 | GASKET ! 51 635 H
53 | WASHER, Lx., 3/8", meo. 3 103 321
54 | BOLT, wex-Hp., 3/BNC x 1-3/4" I 181 120
55 | BOLT, HEx-Hp., 3/8NC x 7/8" 2 181 111
56 | RETAINER, w/BUSHING, asm. 1 51 083 RI1
B
|
|
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GROUP 13 ~ TRANSMISSIONS

i SHHRT .

A-25250

FIG. 13-2 ~ TRANSMISSION CONTROL HOUSING (3 Speed, IH Model HBS, Code 1301)
R-110 Series - Below Chassis No. 47105
R=120 Series ~ Below Chassis No. 9597

KEY DESCRIPTION R:g:D I H PART NUMBER
HOUS ING, w/SHAFT ano LEVER, AsM. ] 93 713 RII
I | GASKET I 51 080 RI
2 | PLUG, ExPANsiON, |-1/4" | 172 558
3 | BOLT, HEx-HD., 3/8NC x 1-1/4" 3 181 114
4 | WASHER, k., 3/8", meo. Y 103 321
5 | HoUSING | 80 132 RI
6 | SEAL, asm. | 80 t14 R9I
7 | SCREW 2 76 476 H
8 | LEVER, w/PINS, Asm. I 80 130 RI1
9 | SPRING | 80 270 RI
10 | SHAFT, asm. | 88 595 RI1
I | LEVER, aswm. ] 80 128 r9}
12 | LEVER I 80 131 RI
13 | PIN, coTTer, 3/32 x I" ! 103 374
14 | COVER I 28 907 H
15 ( BOLT ] 80 i2k RI
RIGHT HAND DRIVE
HOUS ING, w/SHAFT ano LEVER, AsM. | 93 714 R9I
10 | SHAFT, asm. [ 88 594 RI1I
1§ | LEVER, AsM. i 80 125 RG1

13-6
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FIG. 13-3 — TRANSMISSION ASSEMBLY (3 Speed, Model HNS, Without Overdrive, Code 1348)
(R-100 Series)
(R-110 Series - 47105 and Up)
(R~120 Series - 9597 and Up)

(See following page for parts)
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GROUP 13 — TRANSMISSIONS

KEY DESCRIPTION

NO.
REQ'D I H PART NUMBER

FIG. 13-3 — TRANSMISSION ASSEMBLY (3 Speed, Model HNS, Without Overdrive, Code 1348)

-

feq 796 P9I

TRAHSMISS |ON, asM.

| | FORK, asm, | 139 ool Ryl
2 | BOLT, Hex-nD., 3/8NC x 3/4" 3 181 o
3 | WASHER, k., 3/8", meo. | 6 103 321
4 | RETAINER I 125 658 R|
5 | SPRING [E 134 008 R
6 | BALL, 3/8" 2 16 012 R
7 | COVER | 28 907 H
8 | PIN, coTTer, 3/32 x 1" | | 103 374
9 | BOLT | 125 681 RY
10 | COVER, w/GUIDES, Asm. I 128 092 R9t
Il | FORK i 127 504 R9I
12 | SHAFT, asm. I 139 391 Rl
13 | GASKET 1 | 127 584 Ry
14 | PLUNGER L] iz 685 Ry
i5 | SHAFT, asm, P 127 551 RI
16 | RING 2 i27 752 RI
17 | RING, w/PINS, aswm. 2 127 751 R11
18 | cLuten | 127 754 R1
|
19 | RING N
.093" THiCK AR 127 45 Ry
.0955" THICK AR 127 447 RI
.098" THIcCK Er'\R |27 W6 R
20 | GEAR I i 127 750 Ri
21 | SPACER I 51 621 H
22 | SHAFT ! 127 831 RI
23 | SPRING 3 | 127 749 RI
24 | GEAR L] e sk R
25 | GEAR || 127 832 R
26 | BEARING, asM. 1 BT 232
27 | WASHER, sronze 2 | 51 609 H
28 | WASHER, steeL ] 51 617 H
29 | BEARING, AsM. 2 29 582 H
30 | SPACER ! 27 587 RI
31 | GEAR 1 125 709 R
32 | SHAFT I (25 710 RI
33 | RETAINER, MAIN DR. GEAR BRG., w/SEAL, asM. L‘ 108 103 RN
3l | GASKET 1 51 618 H
35 | RING 1 I 956 v
36 | BEARING, AsM. I }L 234
37 | GEAR I 127 530 RI
¢ | BEARING, asm. ! 42 016 Ha
39 | BUSHING | }olb vy
4o | GEAR, w/BUSHING, AsM. [ 125 712 Ri{
Y1 | SHAFT | | 945 v
42 | PLUG, PiPE, sa-HD., |/2" | 16 844 R
43 | cASE ) 127 570 Rl
by | RING 1 | 973 Y
b | GASKET ! 51 635 H
46 | SPACER | 1 977 Y
47 | GEAR ! 50 083 H
L8 | SLINGER, OlL MASHFT., REAR BRG. | 1 959 Y
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GROUP 13 — TRANSMISSIONS

DESCRIPTION

NO.

I H PART NUMBER

KEY REQ'D
FIG. 13-3 — TRANSMISSION ASSEMBLY (3 Speed, Model HNS, Without Overdrive, Code 1348) - Continved

49 [ RETAINER, w/BUSHING, asm. ] 51 083 Ril

50 | WASHER, Lk., 3/8", meo. 3 103 321

51 | BOLT, HEx-HD., 3/BNC x 7/8" 2 181 il

52 | BOLT, wmex-#p., 3/8nC x 1-3/B" | 181 120

53 | BOLT, HEx-HD., 3/8NC x 3/4" k 181 108
WASHER, Lk., 3/8", meD. 4 103 321

54 | SEAL 2 125 69% R9I

55 | BOLT, Wex-wp., 3/8NF x 2" 2 182 730

56 | LEVER 2 139 661 Rl

57 | WASHER, k., 3/8", meo. 2 103 321

58 | NUT, Hex., 3/8NF 2 103 026

59 | PLUG, PiPE, CTSk-HD., |/2" | bz 582

60 | NUT, HEX., |/2NF L 103 028

61 | WASHER, Lk., I/2", meD. l 103 323

62 | BOLT, nex-Wp., (/2NF x 1-7/8" N 182 781

63 | WASHER, Lk., 5/16", meo. Y 103 320

64 | BOLT, Hex-wD., 5/IENC x " 1 181 088

65 | SEAL, MAIN DR. GEAR BRG. RET. } 263 922 R91
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FIG. 13-4 — TRANSMISSION ASSEMBLY (3 Speed, IH Model T-87D, Code 1302)
(R-110, R-120, R-130 Series)
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MT-97 Rev. No. 2, 7/56

GROUP 13 — TRANSMISSIONS

KEY DESCRIPTION Rgg:D I H PART NUMBER
FIG. 13-4 — TRANSMISSION ASSEMBLY (3 Speed, IH Model T-87D, Code 1302)
TRANSMISSION, AsM, o I 100 584 R92
HOUS ING, w/LEVER, AsM. I 78 905 R9I
| | HOUSING, w/STUDS, asM. I 73 065 R 1
2 | GASKET I 73 081 RI
3 | SPRING 2 73 298 RI
4 | BALL, 3/8" 2 16 012 RI
5 | BAR | 73 066 RI
6 | PLUNGER | 73 075 RI
7 | FORK | 73 069 RI
8 | screw 2 23 079 H
9 | BAR [ 73 067 RI
10 | FORK i 73 068 R1
Il | SEAL, asm. ! 73 073 R9I
i2 | RING 2 73 074 RI
13 | LEVER ! 73 071 RI
14 | SPRING | 73 070 RI
15 | KEY, wooprurr, 3/16 x 3/4" | 106 751
16 | SHAFT | 73 072 Rl
17 | LEVER i 76 974 RI
18 | WASHER, FL., 3/8" [ 118 775
19 | WASHER, k., 3/8", wmep. | 103 321
20 | NUT, Hex., 3/8NF ! 103 026
21 | LEVER | 78 908 R1
22 | SPACER | 78 909 RI
23 | BOLT, Hex-Hp., 3/8NC x 7/8" 6 181 114
24 | WASHER, ux., 3/8", meo. 6 103 321
25 | PLUG I 59 761 RI
26 | WASHER, Lk., 5/16", mep. f 103 320
27 | NUT, HEx., S/I6NF l 103 025
28 | sTUD i 78 907 Rt
29 | PLUG, Expansion, 3/4" L 172 531
30 | GEAR ! 73 059 RI
31 | RING
093" Trrex AR 71 866 RI
L097" THick AR 1! 86—( RI
100" THICK AR 7L 868 Ri
103" THiCK AR 7 869 RI
32 | BEARING, Aswm. [ 5T 530
RING, sNAP, MAIN DR. GEAR BRG. | 62 459 RI
33 | SLINGER | 71 870 RI
3L | UNIT, asm. i 7! 835 R9I
5 | _RING t 71 841 RI
36 | RING 2 71 840 RI
37 | NOT SERVICED SEPARATELY
" T38| NOT SERVICED SEPARATELY
39 | NOT SERVICED SEPARATELY
4o | SHAFT I 73 018 R2
TTHU | GEAR, w/BUSHING, Asw. [ 73 022 RI
42 | GEAR ] 73 026 RI
b3 | GEAR | 74 853 RI
44 | SLINGER, 0iL, MASHFT. REAR BRG. J 71 850 R1
L5 | BEARING, asM. ST 531
RING, SNAP, MASHFT. BRG. | 126 603 RI
b6 | SPACER i 73 031 RI
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MT-97 tev. no. 2, 7/56

GROUP 13 — TRANSMISSIONS

N

DESCRIPTION No.

I H PART NUMBER

KEY Red D
FIG. 13-4 — TRANSMISSION ASSEMBLY (3 Speed, |H Model T-87D, Code 1302) - Continved
47 | BEARING, sm. 2 T 2r 072 H
48 | sHAFT ! 73 035 R
g | Lock | 27 of2 H
50 | WASHER, vk., 3/8", mep. | 103 321
50 | BOLT, mex-wp., 3/8NC x 3/4" | 1E1 108
52 | SHAFT I 73 036 Rl
53 | GEAR, w/BUSHING, asw. | 73 056 RIi
54 | WASHER i 72 034 R
55 | WASHER ) 73 033 RI
56 | GEAR | 3 030 RI
57 | WASHER | 73 032 RI
58 | ROLLER 16 59 579 RI
59 | RETAINER, w/SEAL, asM. | 78 9ok R2Z|
60 | SEAL, asM. 1 | 109 119 R9I
61 | GASKET
.010" THiCK AR 59 576 RI
.0165" THICK | AR 71 862 RI
022" ThiCK AR 71 863 RI
L0275" THICK ER Mé)" RI
62 | STUD Lz 112 616 HA
63 | CASE, w/STUDS, asw. 1 T 7306ri2
64 | GASKET
.010" THiCK AR 71 871 RI
015" THiCcK AR 71 872 RI
020" THICK AR 71 8713 RI
025" THiCK | AR 7t 874 RI
l
65 | RETAINER, w/BUSHING, Asm. I 72 200 RI|
66 | SEAL, Aasm, | 59 586 R9I
67 | FLANGE (see Groupr 06)
68 | NUT (see Group 06)
69 | BOLT, HEx-HD., 3/ONC x 2" | i81 126
70 | BOLT, Hex-wo., 3/8NC x I" Y 181 112
71 | WASHER, uk., 3/8", exT. 5 120 930
72 | PLUG, PiPe, sa-HD., 3/4" ] | 16 85 R
73 | PLUG, pipe, cysk-mp., 3/b" I | 16843 i
74 | sTuD 2 g4 807 Ri
75 | WASHER, tk., 1/2", mep. 4 | 103 323
76 | NUT, HEX., [/2NF 1 103 028
77 | WASHER, Lx., 5/16", ext. 4 138 487
78 | BOLT, Hex-Ho., S5/16NC x 7/8" Y 181 087
_i;
|
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GROUP 13 — TRANSMISSIONS

FIG, 13-5 — TRANSMISSION REMOTE CONTROL
(R-110 Series ~ With Model HBS Transmission, Code 1301 Below 47105)
(R=120 Series ~ With Model HBS Transmission, Code 1301 Below 9597)
(R-110, R-120, R-130 Series - With Model T-87D Transmission, Code 1302)

KEY DESCRIFPTION R:g:D I H PART NUMBER
{ | TUBE, w/LEVER ano PLUG, AsM, 1 78 95% R9I
2 | BUMPER | 52 4ol RI
3 | HANDLE 1 102 781 HA
4 | LEVER, asm. ! 51 053 R11
5 | SLEEVE [ 51 056 RI1
6 | WASHER, Lk., 5/16", exr. ] 138 538
7 | SCREW, Ro-Hp., No. I2NC x 3/8" I 132 969
8 | PIN, w/SCREW anD WASHER, AsM. [ 55 115 R21
9 | SHAFT, w/PLUGS, ASM. | 78 923 R
10 | SPRING I 30 531 V
1l | BUSHING i 78 922 R
12 | BRACKET, w/BUSHING, asM. ] 78 920 R4
13 | WASHER, k., I/4", exr. 2 138 606
1% | SCREW, macHine, I/UNF x 3/8" 2 12 434 RI
15 | SPRING ! 51 060 RI
i6 | WASHER i 56 384 RI
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A-37922

FIG. 13-6 — TRANSMISSION REMOTE CONTROL RODS (Left Hond Drive)
{Model HBS Transmission, Code 1301)
(R-110 - Below 47105)
(R-120 - Below 9597)

KEY DESCRIPTION R:gj’ I H PART NUMBER

| | NUT, HEx., LK., 7/16NF i 82 L7 Ri
2 [ WASHER 2 82 k2 Ry
3 | SPACER I 82 4h5 R
I [ BUSHING | 8 Jhk Ry
5 | BRACKET, w/BUSHING AnD FITTING, AsM. | 82 450 Ri1
6 | LUBRICATOR, I/4", sTaHT. ] 81 300 H
7 | BUMPER I 18 919 RI
8 | TUBE, w/LEVER AND PLUG, ASM. | 78 954 Rt
9 | BALL | 51 073 R
10 | NUT, HEx., 3/8NF ! 103 026

Il | ROD, AsM. I 18 926 Ril
12 | ROD, asM. ] 78 929 RI}
i3 | NUT, weEx., 3/8NF I 103 026

14 | YOKE, apuusTaBLE ! 82 735 RI
15 | PIN, Rop Enp, 3/8" I 16 617 RI
16 | PIN, coTTER, 3/32 x " i 103 374

17 | PIN, cotter, 3/32 x 3/4" 3 103 373

18 | PIN, rRop END, 5/16" i 16 616 RI
19 | ROD, AsM. I 78 927 R1I
20 | PN 2 51 076 RI
21 | BELLCRANK ] 51 OT4 R2
22 | LUBRICATOR, I/4", stenT. ] 109 b5k

23 | BRACKET, asm, | 78 916 RI1

13-14
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GROUP 13 — TRANSMISSIONS

N

|

KEY

DESCRIPTION

NO,
REQ'D

I H PART NUMBER

FIG. 13-6 — TRANSMISSION REMOTE CONTROL RODS (Left Hand

Drive) - Continved

2% | WASHER, FL., L/2" i 12 164 RI
25 | PIN, coTTer, 3/32 x I" | 103 374
26 | WASHER, Lk., 3/8", men. 2 103 321
27 | BOLT, HEx-up., 3/8NC x 7/8" 2 181 108
28 | NUT, HEx., 3/BNF 2 103 026
29 | BRACKET i 101 424 RI
30 | BRACE i 101 425 R¢
31 | PIN, coTTER, 3/32 x 3/4" | 103 373
32 | PIN, rop END, 5/16" ! 16 616 RI
33 | LEVER ! 82 hh3 RI
3% | NUT, wWEX., LK., I/2NF ) 82 448 R)
35 | CLAMP, w/PIN, asu. | 82 451 RI
36 | BOLT, HEx-HD., 5/I6NC x |-1/2" 2 181 092
37 | WASHER, Lk., 5/16", Mep. 2 103 320
38 | PIN, coTTER, 1/16 x 1" ] 103 363
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GROUP 13 — TRANSMISSIONS

A-37923

FIG. 13-7 — TRANSMISSION REMOTE CONTROL RODS (Right Hand Drive)
(Model HBS Transmission, Code 1301)
(R~110 Series - Below 47105)
(R~120 Series - Below 9597)

NO.
REQ'D

| H PART NUMBER

KEY DESCRIPTION

| | NUT, mEx., vk., 7/I6NF I 82 Lh7 Ri
2 | WASHER I 82 k2 R
3 | SPACER I 82 hhs Ry
k| wASHER ! 82 W2 RI
5 | BUMPER I 78 919 R}
6 | TUBE, w/LEVER anp PLUG, AsM. | 78 954 R9t
7 | PIN, roo Enp, 5/16" ] 16 616 RI
"8 | PIN, cotter, 3/32 x 3/b4" I 103 373

9 | LEVER ! 78 976 RI
10 | PIN 2 17 O47 RI
I | BRACKET ) 78 969 RI|
12 | NUT, Hex., 3/8NF 2 103 026

13 | WASHER, k., 3/8", meo, 2 103 321

I4 | BOLT, Wex-up., 3/8NF x 7/8" 2 182 717

15 | LUBRICATOR, sTGuT., I/4" ] 109 4sY

16 | PIN, rRob END, 5/16" 2 16 616 RI
17 | PIN, cotter, 3/32 x 3/%" 2 103 373

18 | ROD, asm. ! 78 968 RIt
19 | YOKE, ADJ., OFFSET GEAR SEL. ROD | 82 735 RI
20 | PIN, rop Enp, 3/8" I 16 617 RI
21 | PIN, cotTeRr, 3/32 x I" i | 103 374
22| ROD, AsM. ] 78 970 Ri}
23 | PIN, cotTer, 3/32 x 3/4" | 103 373
24 | PIN, rRoD ENO, 5/16" | 16 616 Ri
25 | BELLCRANK n 78 977 R)
26 | PIN, cotTer, 3/32 x 1" [ 103 374
27 | WASHER | Q | 520
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GROUP 13 — TRANSMISSIONS

KEY DESCRIPTION

L

NO.
REQ'D

I H PART NUMBER

FIG. 13-7 — TRANSMISSION REMOTE CONTROL RODS (Right Hand Drive) - Confinued

28 | LUBRICATOR, 1/4", steHT. i 109 Y454

29 | PIN, rop END, 5/16" 2 16 616 RI
30 | PIN, cotter, 3/32 x 3/4" 2 103 373

31 | ROD, Asm. I 78 967 R11
32 | LEVER I 83 110 RI
33 | NUT, HEx., Lk., 1/2" i 82 448 RI
3k | PIN, cotter, I/16 x 7/8" I 103 363

35 | BALL I 51 073 RI
36 | NUT, wex., 3/ONF 2 103 026

37 | ROD, Asm. I 78 966 RI |
38 | LUBRICATOR, I/4", stenT. ! 81 300 H

39 | BRACKET, w/BUSHING ano FITTING, AsM. 1 82 450 R
40 | CLAMP, w/PIN, Asm. I 82 451 R11I
4§ | WASHER, k., 5/16", MED. 2 103.320

42 | BOLT, HEx=HD., 5/I6NC x j-1/2" 2 181 092

43 | LEVER | 78 9712 RI
Yy | SHAFT I 18 975 RI
45 | BUSHING 2 78 973 RI
h6 L sHING i 82 hi} Ry
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A-37924
FIG. 13-8 —~ TRANSMISSION REMOTE CONTROL RODS (Left Hand Drive)
(Model T-87 D Transmission, Code 1302)
(R-110, R~120, R-130 Series)
KEY DESCRIPTION R:g:D ! H PART NUMBER

I | NUT, HEx., LK., 7/I6NF I 82 447 Rri
2 | WASHER 2 82 442 Ri
3 | SPACER i 82 445 R
4 | BUSHING ! 82 Wik py
5 | BRACKET, w/BUSHING ano FITTING, AsM. i 82 450 RI1
6 | LUBRICATOR, I/4", sTanT. ) 8) 300 H
7 | BUMPER | 78 919 RI
8 | TUBE, w/LEVER ano PLUG, asM, | 78 954 R9I
9 | BALL | 190 136
10 | NUT, wex., 3/8NF 2 103 026
11 | ROD, asm. [ 78 926 Rt |
12 | ROD, asM. I 82 931 RII
13 | NUT, HEex., 3/8NF [ 103 026
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DESCRIPTION

NO

REQ'D 1 H PART NUMBER

FIG. 13-8 — TRANSMISSION REMOTE CONTROL RODS (Left Hand

Drive) ~ Continuved

I4 | WASHER, Lk., 3/8", meo. ! 103 321
15 | BALL, AsM. i 190 136

16 | PIN, cotTer, 1/16 x I" 2 103 363

I7 | PIN, coTTer, 3/32 x 3/4" I 103 373

18 | PIN, roo END, 5/16" I 16 616 RI
19 | ROD, AsM. I 78 927 R11
20 | PIN, coTTER, 3/32 x I" 2 103 374
21 | PIN 2 51 076 RI
22 | LUBRICATOR, 1/4", sTeHT. i 109 454

23 | BRACKET, w/PIN, aswm. | 78 916 R
24 | WASHER, fL., I/2" i 12 164 RI
25 | PIN, coTTer, 3/32 x I" I 103 374

26 | BOLT, Wex-Ho., 3/8NC x 3/4" 2 181 108

27 | WASHER, Lk., 3/8", meo. 2 103 321

28 | BELLCRANK ! 51 074 R2
29 | NUT, wex., 3/8NF 2 103 026

30 | BRACKET ! 101 424 RI
31 | BRACE I 101 425 R|
32 | PIN, coTTER, 3/32 x 3/4" | 103 373

33 | PIN, groo EnD, 5/16" I 16 616 RI
34 | LEVER o I 82 k43 RI
35 | NUT, HEx., Lk., [/2NF ] 82 L48 R
36 | BOLT, Hex-Ho., 5/I6NC x 1-1/2" 2 181 092

37 | WASHER, Lk., 5/16", meo. 2 103 320
38 | CLAMP, w/PIN, asw. ! 82 451 RIN

il
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FIG. 13-9 — TRANSMISSION REMOTE CONTROL RODS (Right Hand Drive)
(Model T~87D, Code 1302)
(R-110, R-120, R-130 Series)

KEY DESCRIPTION R:g:D i H PART NUMBER
I | NUT, Wex., k., 7/I6NF | 82 W47 R)
2 | WASHER 2 82 L2 Ry
3 | SPACER |k 82 445 Ry
| BuMPER 1 v ] 78919rI
5 | TUBE, w/LEVER anD PLUG, AsM. I 78 954 R91
6 | LUBRICATOR, 1/4", stauT. o 81 300 H
7 | BUSHING ! 82 Wik Ry
8 | BRACKET, w/BUSHING anp FITTING, ASM. | 82 450 RI)
9 | CLAMP, w/PIN, asM. I 82 451 R11
10 | BOLT, nEx-HD., S5/16NC x 1-1/2" ? 181 092

WASHER, Lk., 5/16", Mep. 2 103 320
i1 | ROD, asM. ! 75 461 R1)
12 | PIN, coTteR, 3/32 x 1" 6 103 374
13 | PIN, rop Eno, 3/8" 6 16 616 RI
% | LEVER [ 458 Ri
I5 | KEY, wooorurr, 1/8 x 5/8" IE 2l 545
16 | NUT, wex., 3/8NF L 103 026
17 | WASHER, ik., 3/8", mep. L 103 321
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KEY

DESCRIPTION

NO.
REQ'D

| H PART NUMBER

FIG. 13-9 — TRANSMISSION REMOTE CONTROL RODS (Right Hand Drive)

18 | BOLT, Hex-uo., 3/BNF x (-1/2" 2 182 726
19 | BOLT, wex=rp., 3/8NF x 1-3/4" 2 182 728
20 | BUSHING 2 80 169 Ri
21 | BUSHING 2 80 168 RI
22 | BOLT, wex-wp., 3/8NF x 1-1/8" 2 18 719
23 | WASHER, vk., 3/8", meD. 2 103 321
24 | NUT, HEx., 3/8NF 2 103 026
25 | TUBE, w/BRACKETS, AsM. I 75 455 R91
26 | SHAFT | 75 457 R
27 | LEVER ] 80 174 RI
28 | ROD, asm. i 80 172 RI
29 | NUT, Hex., 3/BNF 2 103 026
30 | BALL, AsM. I 190 136
31 | ROD, Asm. ! 75 459 Ri
32 | LEVER ! 15 456 Ri
33 | TUBE | 80 170 RI1i
34 | LUBRICATOR, 1/8", staHT. I 109 461
35 | LEVER ] 80 173 R!
36 | ROD, AsM. I 80 171 RII
37 | LEVER | 83 olh Rl
38 | NUT, HEX., LK., I/2NF ! 82 448 Rri
39 | WASHER, FL., 1/2" 1 118 777
40 | BALL I 31 073 RI
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FIG.
(R=100 Series)
(R-110 Series - 47105 Up)
(R=120 Series - 9597 Up)

8

13-10 — TRANSMISSION REMOTE CONTROL (Model HNS Transmission, Codes 1348, 1383)

KEY DESCRIPTION R:go | H PART NUMBER
| | TUBE (see Group 05)
2 | BUSHING, ASM. ! 130 116 R9I
3 | SPACER ! 130 112 Rl
4 | SPRING i 130 115 R1
5 | RETAINER I 130 113 RI
6 | LEVER I 128 023 RI
7 | SPACER i 132 822 R}
8 | LEVER i 128 022 RI
9 | LUBRICATOR [ Q 5 141
10 | TUBE, asm. 1 130 106 Rl
11 | SPRING ] 130 11b4 R}
12 | SOCKET ] 130 111 RI
13 | GROMMET i 128 016 RI
14 | PIN 1 17 175 RI
15 | LEVER ] j28 009 R2
16 | HANDLE ] 128 008 RI
17 | FLANGE, asM. ] 130 107 R9I
18 | BEARING, asM. (see Group 05)
19 | SEAT (see Grour 05)
20 | SPRING (see Group 05)
21 NUT, FLANGE ANCHOR BOLT 2 130 109 RI
22 | BOLT, FLANGE ANCHOR 2 130 108 RI

“13-22
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FIG. 13-11 — TRANSMISSION REMOTE CONTROL RODS (Left Hand Drive)
(R=-110 Series - 47105 Up) (R-120 Series - 9597 Up) (R-100 Series) (Model HNS Transmission,
Without Overdrive, Code 1348)
(R-100, R=110 Series With HNS Transmission And Overdrive, Code 1383)

A-37926

KEY DESCRIPTION R:g:D I H PART NUMBER
| | WASHER, ReT. y 127 269 Rl
2 | PIN b 127 283 RI
3 | BELLCRANK, Asw. 2 127 271 RI1
& | PIN, coTrer, 3/32 x " I 103 374

WASHER, FL., /2" I 12 164 RI
5 | ROD, asM. I 132 827 RII
6 | BRACKET, w/PIN, asM. ! 127 267 R9I
7 | ROD, asw. I 147 019 R1I
8 | NUT, Hex., 3/8NF ] 103 026
9 | WASHER, Lk., 3/8", men, 4 103 321

PRINTED IN UNITED STATES OF AMERICA

13-23



MT-97

GROUP 13 — TRANSMISSIONS

DESCRIPTION

]

NO.
REQ'D

} H PART NUMBER

FIG. 13-11 — TRANSMISSION REMOTE CONTROL RODS {Left Hand Drive) - Continued

10 | BALL N 190 136
11| NUT, Hex., 3/BNF [ 103 026
12 | ROD, AsM, | 147 018 R11
I3 | BOLT, Hex-+D., 3/8NC x 3/4" 181 108
WASHER, k., 3/8", meo. 103 321
i% | ROD, asm. | 147 018 RII
|
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FIG. 13-12 — TRANSMISSION REMOTE CONTROL RODS (Right Hand Drive)
(R-110 Series - 47105 Up) (R-120 Series - 9597 Up) (R-100 Series) (Model HNS Transmission,
Without Overdrive, Code 1348)
(R-100 Series) (R-110 Series - 47105 Up)
(With Model HNS Transmission, And With Overdrive, Code 1383)

]
KEY DESCRIPTION R:g:o 1 H PART NUMBER
| | ROD, asm, | 129 794 R11
2 | LEVER 2 75 456 R
3 | BOLT, Hex-Hp., 3/8NF x 1-1/8" 2 182 719
NUT, HEx., 3/ONF : | 2 103 026
WASHER, Lk., 3/8", mep. 2 103 321
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KEY DESCRIPTION RES:D 1 H PART NUMBER
FIG. 13-12 — TRANSMISSION REMOTE CONTROL RODS (Right Hand Drive) - Continved
4 | TUBE, w/BRACKETS, asM. L ! 75 455 R9I
5 | BUSHING E 80 168 RI
6 | KEY, woopruFr, |/8 x 5/8" L 2 2k shs
7 | SHAFT I 75 457 RI
8 | BUSHING 2 80 169 RI
9 | TUBE, asm, | 80 179 RII
[0 | NUT, wex., 3/8NF b 103 026
WASHER, Lk., 3/8", mep. I 103 321
|1 | BALL, asm. 4 190 136
12 | NUT, HEx., 3/8NF 4 103 026
13 | ROD, asw. [ 129 646 RII
14 [ ROD, aswm, L 129 647 RI1
15 | PIN, rop enp, 5/16" it 16 616 RI
PIN, coTter, 3/32 x 3/4" 4 103 373
16 | LEVER 2 I 80 174 RI
17 | BOLT, Hex-wo., 3/BNF x [-3/L" | % 182 728
NUT, HExX., 3/8NF i 103 026
WASHER, Lk., 3/8", mMep. Y 103 321
18 | LUBRICATOR, /8", stant. ] }09 461
19 | ROD, asw. I 129 793 Ri
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FIG. 13-13 — TRANSMISSION ASSEMBLY (3 Speed, Model HNS, With Overdrive, Code 1383)

(R-100, R-110 Series)

KEY DESCRIPTION rEaD | H PART NUMBER

TRANSMISSION, Asm. | 127 960 R94

| | SHAFT, w/LEVER, asM. | 127 551 R11

2 | FORK, asm. ! 139 660 RYI

3 | COVER, w/GUIDES, asm. ' 128 092 R9I

4 | WASHER, Lk., 3/8", mep. 8 103 321

5 | BOLT, wex-wp., 3/8NC x 3/4" 7 180 120

6 | RETAINER 2 125 688 RI

7 | COVER ] 28 907 H

8 | SPRING 2 134 008 RI

9 | BALL, 3/8", shirT rork PoPPET 2 16 012 R!

10 | PIN, coTTER, 3/32 x I" I 103 374

11 | BOLT ! 125 681 R

12 | FORK, asM. ! 128 091 R9I

13 | SHAFT, w/LEVER, asm. ] 139 39} R9J

1% | PLUNGER | 125 685 RI

15 | GEAR ! 127 832 Rl

i6 | Gear ] 127 544 RI
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KEY DESCRIPTION AN | H PART NUMBER
FIG. 13-13 — TRANSMISSION ASSEMBLY (3 Speed, Model HNS, With Overdrive, Code 1383) ~ Continued
17 | SPRING 3 27 749 RI
18 | GEAR I 127 750 RI
19 | RING, w/PINS, asm. 2 127 751 RId
20 | COLLAR I 127 75% RI
21 | RING Lz 127 752 RI
22 | RING ]
.093" THicK | AR 127 445 Ry
.0955" THICK | AR | 127 M7 Ri
098" Thick AR | 127 M6 Rl
\
23 | SPACER I | 127587 R
2% | BEARING, asm. 2 | 29358+
25 | waSHER 2 | si609H
26 | wASHER I | S1617H.
27 | GEAR, w/BUSHING, asM. | 125 712 Rl
28 | BUSHING - | 94k v
29 | GEAR 1 125 709 Rl
30 | GEAR [ 127 530 R
31 | RING 1 I 956 Y
32 | BEARING, AsM. 1 kT 23k
33 | BEARING, asw. 1 1 ] % ol6na
] il
34 | casE 1T 0 [ 127 569 RI
BOLT, nex-wp., I/2NF x 1-7/8" Y | 18 78
NUT, HEx., I/2NF in 103 026
WASHER, LK., 1/2", MED. | 4 103 323
1
35 | GASKET 1 127 584 RI
36 | PLUG, PiPE, sa-HD., |/2" L TEY
37 | SHAFT 1 128 039 RI
1
38 | rRinG |
L087" TtHICK AR | 81 487 RY
.090" THICK AR 81 488 Rr1
.093" THIcK MR 81 489 Rl
.096" THIcK AR 81 490 R1
39 | BEARING, AsM. - T | BT 205 A
4o | RING
| .0B6" thick AR 128 197 RI
N .089" THick AR 128198 RI
.092" THICK AR 128 915 RI
.095" THick AR 128 199 Rt
4) | SLINGER I 81 491 RI
k2 | PLATE | 80 561 RI
43 | SCREW, FL-HD., |/BNC x /2" i 133 767
Wi | SHAFT [ (25 710 Rl -
45 | RING | I 973 Y
L6 | SHAFT i [ 945 v
W7 | LEVER 2 139 661 RI
48 | PLUG, PiPE, CTSK~HD., 1/2" ] b5z 582
49 | BOLT, wex-wp., 3/8NF x 2" 2 182 730

PRINTED !N UNITED STATES OF AMERICA



MT-97 Rev. No. 1, 2/56

GROUP 13 — TRANSMISSIONS

NO.
REQ'D

I H PART NUMBER

KEY DESCRIPTION

FIG. 13-13 — TRANSMISSION ASSEMBLY (3 Speed, Model HNS, With Overdrive, Code 1383) - Continued
50 | WASHER, Lk., 3/8", meo. 2 103 321
51 | NUT, Hex., 3/8NF 2 103 026
52 | SEAL, asM. 2 125 694 R9I
3 | SPACER I 51 621 H
54 | GASKET I 51 618 H
55 | RETAINER, AsM. | 108 103 RII
56 | BOLT, nex-HD., 5/I6NC x I" L 180 079
57 | WASHER, Lk., 5/16", MeD. b 103 320
58 | SEAL, MAIN DR. GEAR BRG. RET. | 263 922 R9I
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FIG. 13~14 — OVERDRIVE UNIT (3 Speed, Model HNS, With Overdrive, Code 1383)
(R-100, R-110 Series)

KEY DESCRIPTION Rggto i H PART NUMBER
OVERDRIVE UNIT, AswM. ] 128 996 R9J
| | PIN | 81 525 RI
2 | GASKET ] 128 204 RI
3 | ADAPTER ! 128 207 Rl
4 | PLATE, w/RING, asm. | 81 492 Ri|
5 | RETAINER, w/TROUGH, AswM. ! 81 4ol Ryt
6 | RING
L0625" THick AR 81 ko6 RI
.0705" THICK AR 81 497 RI
L0665™ THICK AR 81 498 Ri
7 | RING 2 81 502 RI
8 | GEAR t 81 500 RI
9 | CAGE, asm. ! 81 503 Rt
10 | CLtP 1 81 512 Ri
11| CLIP | 81 515 R|
12 | BOLT | 82 228 R
I3 | WASHER, vk., 7/16", MeD. 4 103 320
14 | WASHER, fFL., I/4" I 16 559 RI
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KEY DESCRIPTION R:g:D ! H PART NUMBER
L L
FIG. 13-14 — OVERDRIVE UNIT (3 Speed, Model HNS, With Overdrive, Code 1383) - Continued
15 | SWIVEL 1 80 797 RI
16 | BRACKET I 80 796 RI
17 | NUT, I/UNF | 103 ool
18 | BOLT, HMEx-HD., I/UNF x 1" | 181 568
19 | GASKET ] (28 203 RI
20 | CASE i 148 796 RII
2i | BOLT 3 81 570 RI
22 | PLUG, PiPE, sa-WD., 3/8" 2 143 934
23 | GOVERNOR, asM, ] 128 206 R9J
24 | RING I 81 537 Ri
25 | GEAR | 81 534 RI
26 | RING I 81 L7 R
27 | BEARING i ST 211
28 | rinG
.062" THICK AR 81 477 RY
065" THICK AR 81 478 RI
L068" THick AR 81 479 Rri
LO71™ THICK AR 81 48¢C Ri
29 | SEAL, asm. | 81 475 R9I
30 | FLANGE (see Grour 06)
31 | WASHER (see Grour 06)
32 | WASHER (see Group 06)
33 | NUT (see Grour 06)
34 | SCREW, HEx-HD., No. [ONC x 7/16" (R-100 seLow 27270; R-110 BELow 65716) 2 81 sk2 R
35 | WASHER, k., No. 10, Lient (R-100 BELOw 27270; R-110 BELow 65716) 2 131 198
36 | SWITCH, asm. (R-100 seLow 27270; R-110 BELOow 65716) | 81 sbi R9I
37 | GASKET (R-100 seLow 27270; R-110 sE.ow 65716) | 8) 543 RI
38 | PIN | 103 565
39 | SEAL, asm. I 81 529 R9!
4o | NUT, HEx., 5/16NF | 103 025
Ui | WASHER, k., 5/16", exT. | 14 605
42 | WASHER, fL., 5/16" | 18 774
43 | SHAFT, w/LEVER, asm. | 130 904 RI I
4y | BUSH ING I 81 530 RI
45 | BOLT, SHIFT CABLE ANCHOR i 8t 531 RI
46 | GEAR j 81 535 RI
47 | GEAR | 80 566 RI
48 | SHAFT, w/COLLECTOR, asm. | 128 205 R11
kg | RING | 81 519 RI
50 | GEAR | 128 202 RI
51 | CAM, w/ROLLERS anp CLIPS, asm. ! 81 510 RII
52 | SPRING I 81 526 RI
53 | RALL
R-100 BELOW 27270; R-110 BELOW 65716 I 130 906 R}
R-100 27220 up; R-110 65716 up ! 48 699 RI
S4 | FORK | 81 520 R
55 | SPRING ! 81 524 RI
56 | cup | 81 523 RI
57 | WASHER | 81 522 RI
58 | CAM, asm, 1 138 277 R9I
59 | COLLA. | 81 501 RI
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KEY DESCRIPTION LREQ:D I H PART NUMBER
FIG. 13-14 — OVERDRIVE UNIT (3 Speed, Model HNS, With Overdrive, Code 1383) - Continued

60 | PawL T 81 499 R|

61 | SOLENOID, asm. | 81 538 R9I

62 | BOLT, HEx-HD., 5/16NC x 5/8" 2 181 084

63 | ROLLER 12 81 513 Ry

6% | NUT, mex., I/UNF 1 103 02k

65 | WASHER, ck., 1/4", wmeo. I 103 319

66 | cLIP | 120 521

67 | EXTENSION 1 137 230 H

68 | BOLT, Hex-wp., I/UNF x 1/2" [ 181 561

69 | CONTROL, Asw. | 128 278 R9}

70 | cLIp I j2u 521

71 | GROMMET ! 117 959

72 | NUT, HEX., |/2NF i 103 028

73 | WASHER, k., 1/2", inT. I 138 shy

74 | SCREW, RD-MD., sLT., No. 8NF x /4" | 122 159
WASHER, Lk., No. 8, int. ) 115 54Y

75 | BOOT, TRANS. GOV. | 150 619 RI

76 | PLUG, cup, SHIFT RAIL
R-100 SeriES - 27270 AND up I 59 761 RI
R-110 SeriEs - 65716 anp up | 59 761 RI

77 | SEAL, orL, OVERDRIVE SOLENOID L, | 81 540 R9I

RIGHT HAND DRIVE
69 | CONTROL, asM. I 146 756 R9I
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FIG. 13-15 — OVERDRIVE WIRING (For 3 Speed, Model HNS With Overdrive, Code 1383)
(R-100, R-110 Series)

KEY DESCRIPTION n:gb | H PART NUMBER
! RELAY, AsM. I 130 371 R9I
2 SCREW, HEx-wp., TaP., |/UNF x (/2" 2 172 439
3 | cup I 127 754
4 HARNESS, AsM. | 147 323 R9I
5 cLIP | 120 521
BOLT, WEx-Hp., I/UNF x 3/4" i 182 654
WASHER, 1k., 1/4", meD. I 103 319

6 | SWITCH, asm. || 130 347 RYI
BRACKET, switcH i ] 46 858 RI

T

7 cLIP 2 63 ho2 H

8 CABLE, asu. {R-100 SERiEs~ BELOW 27270, R-110 Series - seLow 65619) ] 130 370 R9I

G | GOVERNOR (seE ric. 13-14)

10 SWITCH (see Fic, 13-14)

11| SOLENOID, Asw. { | 81 538 R9!
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FIG. 13-16 — TRANSMISSION CASE, SERVOS, BRAKE BANDS AND SELECTOR LEVER
(Automatic Transmission, Code 1374)
(R-100, R-110, R-120, R~130 Series)
1
KEY DESCRIPTION Rgg:D I H PART NUMBER
TRANSMISSION, ASM. ! 130 451 R93
| | SCREW, HEx-HD., 3/8NC x 1/2" 2 179 883
2 | CYLINDER I 135 398 RI
BOLT, HEX=-HD.,
S/16NC x 1" b 179 818
5/16NC x 2" 5 179 826
WASHER, Lk., 5/16", mep. 9 103 320
3 | SEAL | 135 388 Ry
L | PISTON, asM. ] 135 387 R9I
5 | SEAL 2 135 388 RI
6 | PISTON, asm, | 135 386 R9I
7 | BAND, w/LINING, a5M. 2 135 k22 R9l
PIN, eroove, 1/8 x 3/8", Bano aou. Y 443 01y
8 | GAUGE, asm. i 135 42k r9I
9 | SEAL, aswM. | 135 382 R9I
10 | SCREW ! 135 395 RI
Il | NUT, HEx., uaM, |/2NF i 122 295
12 | WASHER | 135 384 RI
13 | SHAFT, w/LEVER, asm. | 135 383 RII
14 | SCREW | 135 396 RI
IS | NUT, HEX., Jam, |/2NF | 122 295
16 | SCREW, mex-Hp., 3/8NC x 1/2" | i79 833
{7 | WASHER I 139 721
18 | CYLINDER, AsM. | 135 392 R9l
BOLT, HEX=HD.
5/16NC x | | 179 818
5/16NC x 2" 2 79 826
5/16NC x 2-3/4" 3 179 829
WASHER, LK., 5/16", meo. 6 103 320
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KEY { DESCRIPTION R:g:D | H PART NUMBER
FIG. 13-16 — TRANSMISSION CASE, SERVOS, BRAKE BANDS AND SELECTOR LEVER - Continued
19 | SEAL I 135 388 RI
20 | PISTON i 135 387 R9I
21 | GASKET | 135 39% RI
22 | SEAL (russer, 1/2" 1.D.) I 111 923 RI
23 | PLATE, asm. [ 135 391 R9!
24 | caskeET ] 135 393 Ri
25 | SEAL I 135 388 RI
26 | PISTON, aswm. I 135 386 R9l
27 | LEVER
BELOW TRANS. SERIAL No. 4750 I 135 385 Ri
TRANS. SERIAL No. 4750 up I 146 Lo2 RI
NUT, wex., S/I6NF ] 103 025
WASHER
FL., 5/16" ! 103 340
LK., 5/16", MED. | 103 320
28 | STRUT
29 | NOT SERVICED SEPARATELY
30 | BAND, w/LINING, asu. | 135 423 RYI
PIN, croove, 1/8 x 3/8" 2 L3 011
31 | STRUT I 135 397 RI
32 | NOT SERVICED SEPARATELY
33 | SCREW [ 135 395 RI
34 | NUT, HEx., gam, 1/2NF l 122 295
35 | PISTON, asm, I 135 386 R9I
36 | GASKET f 135 kol RI
37 | PLATE, asm. | 135 399 RII
38 | GASKET | 135 400 RI
39 | SEAL (rusBER, 1/2" 1.D.) 2 111 923 RI
4o | PISTON | 135 390 R9I
4y | SEAL | 135 389 RI
42 | WASHER 2 139 721 Rl
3 | CASE, asm. I 135 381 R9I
BOLT, HEx~HD., T/I6NC x I-1/2" (uPr. MTG.) 2 180 149
NUT, wEx., 7/16NC (Lwr. MTG.) 2 272 123
STUD, TRANS. (LWR. MTG.) 2 130 644 RI
WASHER, Lk.
7/16™, ex1. {Lwr. MTG.) 2 136 587
7/16", meo. (upr. M1G.) | 103 322
Ly | pLuG 1 139 720 RI
45 ] RING ! 135 463 RI
46 | PLUG, PiPE, sa-vD., |/4" | byl 732
47 | PLUG, PiPE, sa-HD., 1/4" [ bhY 571
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A-37929

FIG. 13«17 — FRONT PUMP AND COLLECTOR RING, MAINSHAFT, AND MULTIPLE DISC CLUTCH
(Automatic Tronsmission, Code 1374)
(R~100, R-110, R-120, R-130 Series)

KEY DESCRIPTION I H PART NUMBER
| | TUBE 134 546 RI
2 | SEAL, AsM. 111 708 R9t

3 | NOT SERVICED SEPARATELY

BOLT, HEx~HD.

I/4NC x 1-3/4" 181 071

5/16NC x 7/8" 181 087

5/16NC x 1-1/2" i81 092
WASHER, LK.

1/4", weo. 103 319

5/16", MED. 103 320
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DESCRIPTION ! H PART NUMBER

KEY
FIG. 13-17 — FRONT PUMP AND COLLECTOR RING, MAINSHAFT, AND MULTIPLE DISC CLUTCH - Continued
4 | NOT SERVICED SEPARATELY
5 | NOT SERVICED SEPARATELY
6 | SEAL (rueBer, 5-1/2" 1.D.) 135 379 Ri
7 | SEAL (russer, I/2" 1.D.) 111 923 RI
8 | PUMP, w/COLLECTOR RING, AsM. 135 377 §91
BOLT, HEX-HD.
5/16NC x 3/h" 181 086
S/I6NC x 1-1/4" 181 090
WASHER, Lk., 5/16", Mep. 103 320
9 | GASKET 135 380 RI
10 | NOT SERVICED SEPARATELY
tl | NOT SERVICED SEPARATELY
2 | WASHER
.052" THick 135 369 RI
L061" THiCK 135 370 RI
072" TtHiCK 135 371 RI
.082" TtHick 135 372 RI
13 | RING 135 431 RI
14 | GEAR, asM.
BELOW TRANS. SERIAL No. 4750 135 456 R9I
TrANS. sER1AL No. 4750 up 146 418 Rot
15 | NOT SERVICED SEPARATELY
16 | NOT SERVICED SEPARATELY
I 7 | NOT SERVICED SEPARATELY
18 | WASHER 135 454 RI
19 { CARRIER
BELOW TRANS. SERIAL No. 4750 135 455 R9I
TrRANS. sEriAL No. U750 up 146 %i7 RYI
20 | WASHER 135 443 RI
21 | DRUM i35 452 RI
22 | RING 135 453 R}
23 | RING 135 442 Rl
24 | RETAINER, asm. 135 451 R9I
25 | PLATE 135 448 R)
26 | oisc 135 449 RI
27 | sPrinG 135 450 R)
28 | PLATE, asm. 135 447 R9I
29 | PISTON 135 bl R)
30 | RING . 135 bhs RI
31 | SEAL 135 446 RI
32 | GEAR, w/DRUM, asm. )
BELOW TRANS. SERIAL No. 4750 135 441 R9j
TraNS. sER1AL No. U750 up 146 416 R9I
33 | WASHER 135 44O RI
34 | RING ) . 135 439 RI
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KEY

DESCRIPTION

i H PART NUMBER

FIG. 13-17 — FRONT PUMP AND COLLECTOR RING, MAINSHAFT, AND MULTIPLE DISC CLUTCH - Continued

35 | RING 135 436 Rl
36 | SEAL (rusBer, 1-5/8" 1.D.) 135 438 RI
37 | GEAR, aswm. 135 434 R9|
38 | SEAL (rueser, 1-1/8" 1.D.) 135 435 R
39 | WASHER 135 433 Rl
40 | RING 135 430 RI
41 | RING 135 431 RI
42 | RETAINER 135 429 RI
43 | CARRIER, AsM. 135 426 R9t
4Y | WASHER 135 k28 RI
45 | WASHER 135 42y Ri
46 | RING 135 457 RI

T L7 [ SHAFT, asM. 139 741 R92
48 | GEAR, asM. 135 459 R92
49 | WASHER 135 469 R
50 | WASHER 135 470 R
SV | PIN 135 462 R1
52 | PLATE, asM, 135 461 R9I
53 | CLUTCH, asm. 135 460 R9I
54 | RING 135 4h2 RI
55 | DRUM, AsM. 135 466 R9I
56 | CLUTCH, asm. 135 464 R9t
57 | RING 135 465 RI
58 | SPACER 135 %68 R
59 | PIN i35 467 RI
60 | RING 135 465 RI
61 | SPACER 135 471 RI
62 | BEARING, AsM. 136 335 R9I
63 | RING 135 373 RI

-
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B-8168 &_ _______ 24

FIG. 13-18 — VALVE BLOCK ASSEMBLY (Automatic Transmission, Code 1374)
(R-100, R-110, R-120, R-130 Series)
(Below Transmission Serial No. 4750)

(See following page for parts)
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KEY

DESCRIPTION

NO.
REQ'D

I H PART NUMBER

FIG. 13-18 ~ VALVE BLOCK ASSEMBLY (Automatic Transmission, Code 1374) - Continued

(Below Transmission Serial No. 4750)

135 4ok Rr9I

36 | PLATE, asm. (orpEr BLOCK, w/SCREEN anp LEVER, asm. 146 517 R9I) !
37 | BALL, 3/8" I 16 012 RI
38 | BALL | 16 005 RI
39 | NOT SERVICED SEPARATELY’
40 | NOT SERVICED SEPARATELY -
4y | RETAINER ! 135 410 Ry
42 | PAN, w/PLUGS, asu. i 135 418 R9I
BOLT, wuex-np., 5/J6NC x | /2" 1h 106 973
WASHER, k., 5/16", meD. 1h 103 320
—
I
] [

|
-
[
]
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NO.

I H PART NUMBER

KEY DESCRIPTION REQ'D
FIG. 13-18 — VALVE BLOCK ASSEMBLY (Automatic Transmission, Code 1374}
(Below Transmission Serial No. 4750)
BLOCK, vaLve, asM. (orpER BLOCK, w/SCREEN anp LEVER, asm. 146 517 ROt) 135 402 R9I
I | NOT SERVICED SEPARATELY
2 | GASKET | 135 408 R
3 | NOT SERVICED SEPARATELY
Y | NOT SERVICED SEPARATELY
5 | NOT SERVICED SEPARATELY
6 | NOT SERVICED SEPARATELY
7 | BODY, asm. (orpEr BLOCK, w/SCREEN ano LEVER, asu. (46 517 R9I) i i35 407 R9I
BOLT, wHex-Hp., I/UNC x 1-1/2" | 179 8oi
WASHER, LK., I/4", meo. | 103 319
8 | GASKET ] 135 406 R
9 | RETAINER I 135 409 RI
10 | GASKET t 135 411 RI
)1 | NOT SERVJCED SEPARATELY
12 | BALL, 1/4" | 16 008 RI
i3 | SPRING I 139 723 R
i4 | PLATE, asm. {orper BLOCK, w/SCREEN anp LEVER, asm. 146 517 R9I) f 135 %03 R9I
BOLT, HEx-HD.
5/16NC x 1-1/8" 5 106 326
5/16NC x 1-7/8" 2 179 825
WASHER, LK., 5/16", meD. 103 320
15 | GASKET ! 135 413 RI
|6 | FRAME, w/SCREEN, asM. ] 142 383 R
17 | NOT SERVICED SEPARATELY
18 | NOT SERVICED SEPARATELY
19 | NOT SERVICED SEPARATELY
20 | RETAINER I 135 409 Ri
21 | SHROUD | 135 416 RI
BOLT, HEX-HD., {/MNC x t~)/4" 3 179 799
WASHER, Lk., /4", wmep. 3 103 319
22 | RETAINER I 135 415 RI
23 | GASKET i 135 %20 Ry
2k | PLuG | Lh5 08y
25 | PLUG i Yk 74
26 | GASKET I i35 421 RI
27 | SCREEN, asm. I 135 414 R9|
28 | NOT SERVICED SEPARATELY
29 | GASKET ! 135 17 RI
30 | BODY, asm. (omrper BLOCK, w/SCREEN awo LEVER, asm. I46 517 R9I) I i35 412 R9I
BOLT, Hex-HD., |/UNC x 2" 2 179 805
WASHER, Lk., I/4", Meo. 2 103 319
31 | NOT SERVICED SEPARATELY
32 | NOT SERVICED SEPARATELY .
33 | RETAINER . 1 139 724 Ry
34 | BALL, cHeck, 3/8" 2 16 012 RI
35 | GASKET ) 135 405 RI
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FIG. 13-18A — TRANSMISSION VALVE BLOCK ASSEMBLY (Automatic Transmission, Code 1374)
(Transmission Serial No. 4750 Up)
(R~100, R-110, R=120, R=-130 Series)
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GROUP 13_— TRANSMISSIONS

DESCRIPTION

} H PART NUMBER

KEY
FIG. 13-18A — TRANSMISSION VALVE BLOCK ASSEMBLY (Automatic Transmission, Code 1374)
| [ BOLT, nEx-wp., /BNC x 2-1/2" L 181 075
2 | wASHER, k., /4", meD. 103 319
3 | NOT SERVICED SEPARATELY
L | NOT SERVICED SEPARATELY
5 | NOT SERVICED SEPARATELY
6 | NOT SERVICED SEPARATELY
7 | NOT SERVICED SEPARATELY
8 | NOT SERVICED SEPARATELY
9 | NOT SERVICED SEPARATELY
10 | NOT SERVICED SEPARATELY
11 | NOT SERVICED SEPARATELY
12 LRETAINERL REV. INTERLOCK VALVE SPRG. 135 409 RI
13 | RETAINER, MAIN RELIEF VALVE 146 Lo7 RI
14 | RETAINER, ACCUMULATOR PISTON SPRG. 146 ko9 RI
15 | GASKET, RELIEF VALVE BODY 146 410 RI
J6 | NOT SERVICED SEPARATELY
17 | GASKET, MANIFOLD PLATE 146 ho5 R
18 [BALL, I/4" sSerecTor vALVE 16 008 RI
19 | SPRING, SELECTOR VALVE BALL 139 723 Ri
20 | NOT SERVICED SEPARATELY
21 | NOT SERVICED SEPARATELY
22 | GASKET, CONVERTER/RELAY BODY 47 708 RI
23 | NOT SERVICED SEPARATELY
24 | NOT SERVICED SEPARATELY
25 | FILTER, ciL, AsM. 146 U1Y Ry
26 | RETAINER, 0!l FILTER 146 415 R1
27 | WASHER, k., I/4", exT. (14 60U
28 | SCREW, ®rD-Hp., siTo., I/b x 3/8" 113 954
29 | GASKET, oiL PaN 135 421 RI
30 | PAN, oiL w/PLuGs i35 418 RYI
31 | GASKET, DRAIN PLUG 135 420 RI
32 | PLUG, ORAIN 45 085
33 | BOLT, HEx-HO., S/I6NC x 1/2" 181 082
34 | WASHER, ix., 5/16", mep. 103 320
35 | PLUG, PiPE, S@-HD., 3/8" 4L 7l
36 | NOT SERVICED SEPARATELY
37 | NOT SERVICED SEPARATELY
38 | NOT SERVICED SEPARATELY
39 | NOT SERVICED SEPARATELY i
40 | NOT SERVICED SEPARATELY L
41 | NOT SERVICED SEPARATELY )
42 | GASKET, RELAY VALVE COVER 46 412 RI
43 | NOT SERVICED SEPARATELY
LY | SCREW, w/WASHER, asm. 216 357
45 | BALL, 3/8", ReLiEF vaLvE 16 012 Ri
U6 | STOP, MAIN RELIEF vALVE 146 408 Ry
47 | NOT SERVICED SEPARATELY
® ﬁKIT, HYD. vaLve BLock, w/FILTER, asm. 146 517 R9I
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A-35729

FIG. 13-19 — EXTENSION CASE, GOVERNOR, REAR OIL PUMP AND SPEEDOMETER GEAR HOUSING

(Automatic Transmission, Code 1374)
(R-110, R-100, R-120, R-130 Series)

KEY DESCRIPTION R:g:D I H PART NUMBER

I | NOT SERVICED SEPARATELY

2 | GASKET
.005" THicK AR 135 488 RrI
.007" THICK AR 1311&89 R

3 | NOT SERVICED SEPARATELY

4 | NOT SERVICED SEPARATELY

5 | NOT SERVICED SEPARATELY

6 | PUMP, asm. (REAR) i 135 487 rR9t
BOLT, HEx-HD., 5/(6NC x 2-1/4" EEE 179 827
WASHER, Lk., 5/16", Mep. 3 103 320

7 | GASKET | 135 491 RI

13-42
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KEY DESCRIPTION R:g:D I H PART NUMBER
FIG, 13-1? — EXTENSION CASE, GOVERNOR, REAR OIL PUMP AND SPEEDOMETER GEAR HOUSING - Continued
~ 8 | GEAR, NOT SERVICED SEPARATELY
PIN, steHT., 3/16 x 7/8" i 103 723
9 | CASE, asm. I 135 474 R9I
BOLT, HEX~-HD.
3/8NC x 1" 4 179 839
3/8NC x 2-1/4" f i35 499 RI
3/8NC x 3" ! 135 500 RI
WASHER, Lk., 3/8", mep. 6 103 321
10 | RACE i 139 742 RI
1 | BEARING ] 26 059 HO
12 | RING i 139 743 RI
13 | SEAL ! 139 740 RI
I4 | FLANGE (see Grour 06)
15 | WASHER (see Group 06)
16 | BOLT (see Grour 06}
I7 | NOT SERVICED ‘SEPARATELY
18 | SPRING I 135 483 RI
19 | SPRING I 135 497 RI
20 | SHOE 2 135 484 RI
21 | LEVER 1 139 495 R
22 | NOT SERVICED SEPARATELY
23 | SHAFT, w/LEVER, AsM. [ 135 481 R9I
24 | NUT, I/47 | L 264
25 | NUT, HEx., LK., I/MNC I 18 306 R9I
26 | SCREW, seT, 1/WNC x 1-1/b" I 135 553 RI
27 | WASHER, corper I 16 561 RI
28 | GASKET [ 135 493 RI
29 | HOUSING | 135 492 RI
BOLT, mex-#D., 5/16NC x 2" 2 179 826
WASHER, LK., 5/16", MeD. 2 103 320
30 | GEAR i 134 651 Rt
31 | GASKET I 135 495 RI
32 | COVER I 135 494 RI
33 | BUSHING I 139 725 RI
34 | SEAL I 111 923 R
35 | SPRING I 135 376 Ri
36 | PLUNGER | 135 375 R
37 | SHAFT I 135 501 RI
38 | CAM, w/LINK aNp PLUNGER, asM. I 135 482 R91
39 | NOT SERVICED SEPARATELY
40 | GOVERNOR, AsM. [ 135 496 R9I
41 | PISTON I 135 486 RI
42 | VALVE, w/FORK, aswm. | 135 485 R9I
43 | SPRING I 135 480 RrI
4L | wASHER I 135 479 RI
45 | SPACER I 135 478 RI
46 | ARM | 135 476 RI
47 | PLATE I 135 477 Ri
43 | WASHER, Lk., I/4", Mep. | 103 319
49 | SCREW, riL-wp., I/4NC x 5/8" | 114 35k
50 | GASKET I 135 498 R1
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GROUP 13 — TRANSMISSIONS

ODESCRIPTION

NO.
REQ'D

I H PART NUMBER

FIG. 13-19 — EXTENSION CASE, GOVERNOR, REAR OIL PUMP AND SPEEDOMETER GEAR HOUSING - Continved

501 | SPACER (EARLY PRODUCTION) ] | 135 374 R
SPACER (LATE PRODUCT ION) I | 154 718 Rl

52 | GEAR i 135 473 RI

53 | SPACER ! 135 546 RI

54 | NOT SERVICED SEPARATELY

55 | NOT SERVICED SEPARATELY

56 | PAWL I 135 475 RI

57 | NOT SERVICED SEPARATELY

|

11
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FIG. 13-20 — TRANSMISSION OIL COOLER (Code 1384) AND OIL TEMPERATURE GAUGE (Code 1385)

(Far Automatic Transmission, Code 1374)
(R-100, R=110, R-120, R-130 Series)

KEY DESCRIPTION

NO.

| H PART NUMBER

REQ'D
{ | COOLER, asm. I 30 713 ROl
2 | BOLT, HEx-HD., 5/I6NF x 7/8" 2 181 596
NUT, HEX., 5/16NF 2 120 368
WASHER, (K., 5/16", men. 2 120 214
3 | TEE, PiPE, 3/8" 47 096 H
NIPPLE, HOSE 121 356 R}
4 | cLAMP, asm. | 996 261 R9!
5 | HOsE ! 130 718 RI
6 | cLiP | 91 189 R
7 | HosE i 130 717 RI
8 | GAUGE, w/CABLE, Asm. | 90 893 R9!
9 | cLIP I 63 4oz H
10 | CONNECTOR, 5/16" [ 110 419 H
11 | ADAPTER | 134 132 RI
ELBOW, 5/16" I 110 346 H
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KEY DESCRIPTION R:g:D I H PART NUMBER

FIG. 13-20 —- TRANSMISSION OIL COOLER (Code 1384) AND OIL TEMPERATURE GAUGE (Code 1385) - Continued

12 | cLip, 5/8" 2 120 522
EXTENS [ON | 55 022 Ri
13| PIPE, 5/16" | 995 062 RI
4 | PIPE, 5/16" | 995 062 R

15 | cLip, 5/8" 2 120 522
EXTENS [ON i 131 037 RI

16 | BOLT, Hex=HD., I/UNF x 5/8" 2 181 003

NUT, HEx., |/4NF 2 120 367

WASHER, LK., |/84", mep. 2 i2o 380

|

IBRE
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FIG. 13-21 — TRANSMISSION REMOTE CONTROL AND RODS
(Automatic Transmission, Code 1374)
(R-100, R-110, R-120, R=130 Series)
KEY DESCRIPTION R:g:b I H PART NUMBER
I | TUBE, asm. (see Grour 05)
2 | SCREW 2 136 282 R)
3 [ SWITCH, asu. | 134 481 R9I
L | SCREW, FiL-HO., No. 8NC x 5/16" 2 ® 1864099
5 | WASHER, LK., TERM. SCREW 2 ® 1868137
6 | PIN, cotTEr, I/16 x 1/2" [ 103 361
7 | ROD I 136 281 RI
8 | SCREW, Pan-Hp., No. 6NF x 5/16" | 166 988
9 | POINTER A 127 955 Ri
10 | BALL, 5/16" | i6 010 RI
|1 | SCREW, ovaL-np., No, 6NF x 7/16" 2 167 511
12 | DIAL I 132 986 RI
13 | FLANGE, AsM. | 136 278 R9I
Iy | NUT 2 130 109 RI
{5 | BOLT 2 130 108 RI
16 | SPRING I 136 283 RI
17 | SOCKET I t36 279 RI
18 | GROMMET I 128 016 RI
19 | LEVER ! 128 009 R2
20 | KNOB | 128 008 R
21 | PIN | 17 175 Rl
22 | WASHER ] 130 114 R)
23 | TUBE, asM. I 136 279 R9I
2l | RING I 130 416 RI
25 | RING 3 127 269 RI
26 | LUBRICATOR I 109 45k
27 | LEVER | 136 277 RI
28 | RETAINER i 130 113 RI
29 | SPRING i 130 115 RI
30 | SPACER 1 130 112 R}
31 | SLEEVE ! 136 280 RI
32 | BUSHING, asM. ! 130 116 R9I
L |(®) DELCO-REMY PART NUMBER
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GROUP 13 — TRANSMISSIONS

N

DESCRIPTION

NO.
REQ'D

I H PART NUMBER

FIG. 13-21 — TRANSMISSION REMOTE CONTROL AND RODS - Continued

33 | NUT, Hex., 3/8NF 2 103 026
34 | WASHER, k., 3/8", mMeo. [ 103 321
35 | JOINT, asm. ] 190 136
36 | ROD, asM. ! 129 584 Ri!
37 | PIN 3 127 283 Rl
38 | SHAFT | 129 582 RI
39 | BELLCRANK, AsM. I 129 576 RUI
Lo | rROD, asm. i 129 583 RI1
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GROUP 13 — TRANSMISSIIONS
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13-22 — TRANSMISSION CASE AND GEARS, 4~SPEED (Model T-98, Code 1303)

FIG..

(R-110, R-120, R-130, R-140-4x4, R-150, R-160, RC-160, R-160-4x4 Series)

(See following page for parts)
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N

I H PART NUMBER

g g5
" o §e23
KEY DESCRIPTION REGQ D 8835 SEQ%
°"~,i"»§‘§ ';‘r\‘;'.",\g
s §253 3253
oesgs 288S
FIG. 13-22 ~ TRANSMISSION CASE AND GEARS, 4-SPEED (Model T-98, Code 1303)
TRANSMISS ION, w/o CONTROL HOUSING, AsM. ! 100 624 Rg2 100 624 R92
| PIN (see Group 06)
2 NUT (see Group 06)
3 GEAR | 82 229 RI 82 229 RI
4 | RiNG [ 71 345 Ri 77 945 RI
5 BEARING, AsM. | ST 532 ST 532
6 | RING 3 71 843 RI 71 843 RI
7 | SYNCHRONIZER, aswm. ! 52 042 Ryl 82 092 R9I
8 | sPRING 3 73 298 Ri 73 298 RI
9 | BALL, 3/8" 3 16 012 RI 16 012 RI
10 RING ! 71 847 RI 71 847 RI
i GEAR I 71 845 RI 71 845 RI
12 | SPACER I 82 079 RI 82 079 RI
13 SHAFT i 71 834 R2 71 834 R2
14 BEARING 3k 71 846 RI 71 846 Ri
15 WASHER i 71 842 R 71 842 Rt
16 GEAR 1 72 201 RI1 {2 201 RII
17 | RING 2 71 840 RI 7+ 840 RI
18 | SYNCHRONIZER, AsM. I 71 835 R9I 71 835 rR9I
19 RING ! 71 841 RI 71 B4y Ry
20 | RING 2 91 092 RI 31 092 RI
21 WASHER 2 91 091 RI 31 091 RI
22 BEARING 74 91 094 RI g1 094 Ri
23 GEAR, w/BEARINGS AND WASHERS, AsM. i 9i 089 RHI 91 089 R!
2l SLEEVE | 91 095 RI 9! 095 RI
25 | SPACER I 91 093 Ri 91 093 RI
26 SHAFT 1 59 423 Rl 59 423 Ri
27 PLATE l 27 082 H 27 082 H
28 BOLT, Hex-HD., 3/6NC x 3/4" | 181 108 181 108
WASHER, Lk., 3/8", exT. I 114 606 1Y 606
29 SHAFT 1 71 860 Ri 71 860 RI
30 | WASHER ] 71 859 RI 71 859 RI
31 WASHER I 71 858 RrI 71 858 RI
32 | WASHER 6 99 512 RI 59 572 Ri
33 | BEARING 88 59 574 RI 59 574 Ri
34 | SPACER i 95 363 RI 95 363 RI
35 | GEAR I 71 854 RI 71 854 RI
26 | WASHER [ 781 Rl 71 857 RI
37 SHOE | 91 090 RI 91 090 RI
18 | ArM [ 82 093 RI 147 922 RI
39 | WASHER I 82 08h RI 82 084 Ri
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GROUP 13 — TRANSMISSIONS

I H PART NUMBER
3 g5
; Oy ﬁqgi
B2o2 Agas
KEY DESCRIPTION Rgg:D é;gﬁ gggﬁ
2253 Zeeg
EEEE 3883
RPN 2553
FIG. 13-22 — TRANSMISSION CASE AND GEARS, 4-SPEED (Model T-98, Code 1303) - Continued
ko GASKET
.009" THiCK AR 77 946 Ri 77 946 RI
.0139" THICK AR 17 947 RI 77 947 RI.
018" THick AR 77 948 Ri 77 948 Ri
.0225" THicK AR 77 949 Ri 77949 RI
by SEAL, AsM. | 109 119 R9} 109 (19 R9J
42 RING
087" thHick AR 80 220 Ri 80 220 RI
.090" THICK AR 80 221 Ri 80 221 RI
.093" Thick AR 80 222 Ri 80 222 Ri
.097" THick AR 80 223 RI 80 223 RI
ST THICK AR 137 2k Ry 137 24k RI
120" THICK AR 137 245 Ri 137 245 RI
123" THick AR 137 246 Rl 137 246 Ri
127" THick AR 137 247 RI 137 247 RI
43 RING I 77 945 RI 77 945 RI
w | RiNG | 82 076 RI 82 076 R
b5 BEARING, asM. I ST 532 ST 532
46 | SLINGER i 80 175 RI 80 175 Rl
47 | GEAR, w/RING, AswM. i 71 865 Rr21 71 865 Rzl
48 | BEARING 16 59 579 Rl 59 579 RI
49 STUD ? 112 616 HA 112 616 HA
50 PIN | 83 7771 Ri 103 565
51 PIN | 82 085 Rt i47 921 Ri
52 | GASKET ] 71 855 Ri 71 855 RI
53 RETAINER, w/BEARING, asM. [ 80 224 R1| 80 224 R
5% | WASHER, Lk., 3/8", exT. 5 1tk 606 114 606
55 BOLT, Hex-Hp., 3/8NC x " b 181 112 181 112
56 SEAL, asM. i 59 586 R9i 59 586 R9I
57 BOLT, HeEx-HD., 3/8NC x 2" I 181 126 181 126
58 | GASKET
.010" THicK AR 80 225 RI 80 225 Ri
015" THicK AR 80 226 RI 80 226 RI
.020" THicK AR 80 227 Ri 80 227 R
.025" THIcCK AR 80 228 Ri 80 228 R
59 | PLUG, pire, sq=hp., 3/4" ! 16 845 RI__ | 16 845 RI
60 | PLUG, ctsk-mp., 3/4" [ Lk 795 Wil 795
61 BOLT, nEx-np., 3/8NC x 5/8" 6 181 106 181 106
62 WASHER, Lk., 3/8", Exr. 6 1Y 606 114 606
63 COVER (NOT USED WITH POWER TIRE pump, Copr 136]1) | 23 045 H 23 045 H
64 | GASKET I 111 082 RI 111 082 Rl
65 CASE | 100 095 RI | 147 919 Rl
T 66 | sTup 2 9k 807 RI 9% 807 RI
67 | WASHER, Lk., 1/2", MeD. 4 103 323 103 323

PRINTED IN UNITED STATES OF AMERICA

13-498



MT-97 Rev. No. 1, 2/56
GROUP 13 — TRANSMISSIONS

I H PART NUMBER

3 33
.- s 85
b2 ~voQ

KEY DESCRIPTION NO. —33=2 gg2e2

REQ'D ggaz‘ 200
2293 <==g
8353 3883
FRE8% 8=8%
CEERE 283%
FIG. 13-22 — TRANSMISSION CASE AND GEARS, 4-SPEED (Model T-98, Code 1303) - Continued

68 NUT, Hex-HD., |/2NF Y 218 4ko 218 Lo

69 WASHER, Lk., 5/16", exT. b 14 605 114 605

70 | BOLT, wex-Ho., 5/16NC x 7/8" Y 181 087 181 037

7i RETAINER, w/SEAL, ASH. 1 7t 861 Rel 71 861 Rr2i

72 SEAL, PIvDT PIN | 147 920 R|

13-50
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A-37002

FIG. 13-23 — TRANSMISSION SHIFTING MECHANISM (4-Speed, Model T~98, Code 1303)
(R-110, R-120, R-130, R~140-4x4, R-150, R-160, R-160-4x4, RC-160 Series)

DESCRIPTION Rgg:o I H PART NUMBER
HOUSING conTROL, w/sHIFT FORKS AND LEVER, AsM,
R-110, R-120, R-130 serIES | 116 652 R9
R-140-4 x L, R-150, R-160, R-160-4 x ¥ series I 71 876 Rr91
RC-160 serices I 86 927 R9I
HOUS ING
R-110, R-120, R-130, R-140 - 4 x 4, R-150, R-160, R-160 - 4 x 4 Series [ 71 877 RI
RC-160 SERIES I 86 925 RI
2 | BREATHER, AsM. | 82 075 R9!
3 | PLUG | 59 761 RI
4 | PIN 1 82 081 RI
5 | PLUG, ExPaNsioN, 3/B" 6 172 531
6 [ PIN 1 59 42 R)
7 | BAR ! 71 879 Ri
8 | PLUNGER 2 27 096 H
9 | BALL, 3/8" 3 16 012 RI
10 | SPRING 3 59 k1t RI
11| BAR I 71 884 RI
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DESCRIPTION

NO.
REO'D

I H PART NUMBER

FIG. 13-23 — TRANSMISSION SHIFTING MECHANISM (4-Speed, Model T-98

, Code 1303) - Continued

12 | BLOCK I &2 09C RI
13 | WASHER | 8z 063 RrI
I% | scRrew 4 23 079 H
15 | BALL, 1/h" ] 16 008 RI
16 | SPRING i 82 077 Rl
17 | PIN, cotter, I/8 x 7/8" | 103 385
18 | SPRING i 62 £92 HC
19 | PLUNGER I 82 086 ri
20 | FORK I 70 881 Ry
21 | BLOCK [ 71 883 RI
2 | BAR | 71 880 ri
23 | FORK o | 71 882 R
24 | HANDLE | 16 780 H
25 | LEVER, asw.

R-110, R-120, R-130, R-140 - 4 x 4, R-150, R-160, R-160 - 4 x U Series 1 69 935 RI11

RC-160 SERIES | 86 926 R1I
26 | COVER [ 82 078 R1
27 | WASHER I 102 114 RI
28 | SPRING | 27 098 HA
29 | WASHER, Lk., 3/8", meo. 6 103 321
30 | BOLT, HEx-HD., 3/8NC x 7/8" 6 181 11
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12 84 b
Ly

P —

[ i |

FIG. 13-24 — TRANSMISSION ASSEMBLY % —
(4 Speed) (Model T-9, Code 1320) 4
(R-130, R-140-4x4, R~150, R-160-4x4 Series)

30 8'1 32 33 M4 315 36 37 3'8 39

B-8732

NO.
KEY DESCRIPTION REQ'D

I H PART NUMBER

TRANSM|SSION, AsM., w/o CONTROL HOUSING

R-130, R-150 Serits ! 77 183 Rok
R-140-bxh, R-160-bx} ) 120 447 ROt
GASKET SET | 137 103 H
I | GEAR i 26 836 H
2 | SPACER t 27 132 HA
3| SLINGER [ 27 090 H
b | WASHER [ 27 088 H
5 | SHAFT ] 27 068 HB
6 | GLAR | | 72 975 H
7| GEAR I 62 899 H
8| RING I 27 087 H
9| PIN, cotter, 1/8 x 1-1/4" | 103 386
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GROUP 13 — TRANSMISSIONS

KEY DESCRIPTION R:Cc))"D I H PART NUMBER
FIG. 13-24 — TRANSMISSION ASSEMBLY (4 Speed) (Model T-9, Code 1320) - Continued
10 [ FoRK I 27 18 H
11| BAR | 27 083 H
i2 | SHAFT I 2" OJ9 H
13| GEAR, asM. I 62 ©02 HBX
14 | waSHER 2 9% Bsh H
15 | BEARING, asw. 2 23 172 H
16 | GEAR [ 72 Q7€ H
17| SPACER | 27 091 H
18| SHAFT | 27 069 H
19 | LOCK | 27 082 H
20 | BOLT, wWex-Hp., 3/8NC x 3/4" I 181 108
21 | WASHER, Lk., 3/8", mMeo. | 103 321
22 | BOLT, mex-Ho., 3/8NC x 1" Y 181 112
23 | WASHER, ix., 3/8", mep. 5 103 321
24 | RETAINER, w/BUSHING, asu. ] 27 072 HBX
25 | GASKET | 27 116 HA
26 | BEARING, asM. I sT 291
27| RING | 27 073 H
28| cASE, w/STUDS, aswm.
R~130, R-150 Series ) 82 714 rR92
R-140-Uxy, R-160-kxh Series i 120 406 R
29 | GASKET ] 27 122 H
30| STUD 2 112 616 HA
31 | RING I 27 071 H
32 | BEARING, asM. I 27 009 H
33 | GEAR ! 72 978 H
34 | SLINGER | 27 089 H
35 | BEARING, asw. [ ST 201
36 | “RING 1 27 086 H
37 | SEAL, asm. I 109 119 R9I
38 | GASKET | 27 VIOH
39 | RETAINER, w/SEAL, asM. ] 82 919 r21
4o | BOLT, Wex-no., S5/16NC x 7/8" b 181 087
b) ] WASHER, Lk., 5/16", ExT. i 1 605
b2 | NUT, mex., I/2NC b 103 028
43 | WASHER, k., 1/2", meD. Y 103 323
by | sTuD 2 o 807 RI
45 | COVER
R-130, R~150 | 23 O45 H
R-140-kxy, R-160-kx4 2 23 045 H
46| WASHER, Lk., 3/8", meD. AR 103 321
47 | BOLT, wex-Hp., 3/8NC x 3/4" AR 18! 108
48 | GASKET
R-130, R-I150 SERIES I 11 o8e Rl
R-140-kxh, R-160-4xl Series 2 11 082 Ri
b9 | PLUG, PiPE, cTsk=-HD., 3/4" | 143 999
50 | PLUG, PifE, sa-HD., 3/4" | 16 845 R1
51 | SEAL, asM. I 59 586 R9I
I 181 26

52 | BOLT, nex-HD., 3/8NC x 2"
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A-38124

FIG. 13-25 — TRANSMISSION CONTROL HOUSING (4 Speed) (Model T-9, Code 1320)

(R~130, R-140-4x4, R~150, R~160-4x4 Series)

DESCRIPTION

NO.

I H PART NUMBER

KEY REQ'D
HOUS ING, w/FORKS anp LEVER, Asw,

R-130 SERIES I 86 154 RYI

R-140 - & x 4, R-150, R-160 - 4 x 4 Series I 82 713 R9I
I | HOUSING i 62 905 H
2 | BoLT

R-130, R-150 StRrits 2 72 131 RI

R-140 - 4 x b, R-160 - & x & Semies 2 181 130
3 | WASHER, k., 3/8", mep. 6 103 321
Ll PIN ) 27 085 HA
5 | BOLT, uex-wpn., 3/8NC x 3/4" 4 181 108
6 | PLUG 6 73 130 RI
7 | PLUG | 36 563 H
8 | HANDLE | 16 780 H
9 LEVER, AsM.

R-130 SERtES | 85 583 Rl

R-140 - & x 4, R-150, R-160 - 4 x b Series I 82 717 R
10 | COVER I 72 218 H
Il | WASHER | 72 219 H
12 | SPRING t 27 098 HA
13 | BAR 1 27 119 HA
14| BALL, 3/8" 3 6 012 RI
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GROUP 13 — TRANSMISSIONS

N

KEY DESCRIPTION R:g:D I' H PART NUMBER
FIG, 13-25 — TRANSMISSION CONTROL HOUSING (4 Speed) (Model T-%2, Code 1320) - Continued
I5 | SPRING 3 23 OT4 H
16 | PLUNGER 2 27 09 H
17 | PIN | 27 104 H
18 | sToP | 27 105 H
19 | BAR, w/PIN, aAswm. I 27 120 HAX
20 | BAR i 27 121 HA
21 | BLOCK I 62 894 HB
22 | NUT, mex., stT., |/UNF I izz2 705
23 | PIN, coTter, 1/16 x 1" 1 103 363
2k | SCREW, seT 3 23 079 H
25 | SPRING | 62 892 HC
26 | PLUNGER | 62 £93 H
27 | FORK | 27 111 HA
28 | FORK | 27 112 HA
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FIG. 13-26 — TRANSMISSION ASSEMBLY (New Process) (5 Speed, Overdrive, Code 1322 And Direct-In-Fifth, Code 1323)
{R-160 Series - w/Code 1322 Below 34941) (R-160 Series - w/Code 1323 Below 35684)
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NO. REQ'D I HPART NUMBER
KEY DESCRIPTION CODE | cODE BELOW 1007 (CODE 1322) 1007 AND UP (CODE 1322)
1322 1323 BELOW 9790 (CODE1323) 9790 AND UP (CODE 1323)
FIG. 13-26 — TRANSMISSION ASSEMBLY (New Process) (5 Speed, Overdrive, Code 1322 And Direct-In-Fifth, Code 1323)
TRANSMISSION, asm. w/o CONT. HSG.,
Cope 1322 ] 96 535 R92 96 535 R92
Cobe 1323 96 534 R92 96 534 Rg2
! NUT I I 95 798 Ri 95 798 RI
2 BEAR ING I ! 95_796 R9| 95 796 RYJ
3 | GEAR
5 SPEED, OVERDRIVE 95 795 RI 9 795 R
DIRECT-IN~FIFTH 95 869 RI 95 869 R|
4 BEARING, ASM. i [ 95 803 RII 95 263 RII
5 SPACER | i 95 802 RI 95 802 RI
6 | RING 2 2 95 807 RI 95 o7 RI
7 RING, w/PINS, AsM. 2 2 95 306 RII 95 806 Rl
8 | cLuTcH | ] 95 810 Rl 95 810 RI
9 | RING
.086 - 088" thick AR | AR 95 876 Rl 26 876 RI
.089 - .091" THick AR AR 95 877 RI 25 877 Ry
.092 - 094" THick AR AR 95 878 RI 95 &78 R)
.095 - .097" THick AR AR 95 879 Ri 95 879 RI
10 | GEAR 95 809 RI 95 809 Ri
1 GEAR
5 SPEED, OVERDRIVE 95 813 RI 95 813 RI
DIRECT- IN~FIFTH ] 95 871 Rl 95 871 Ri
2 | NOT USED
I3 | SLEEVE 1 95 811 Ri 95 811 RI
14 NUT (see Grour 06)
15 GEAR I I 95 066 RI 95 066 RI
16 BEARING, ASM. I 1 |sT 236 ST 236
17 | SHIM AR AR 95 821 RI 95 821 Ri
18 SHAFT I I 95 801 RI 95 801 RI
19 GEAR I | 95 819 RI 95 819 RI
20 | GEAR I I 95 818 Rt 95 818 RrI
2| WASHER | f 95 817 RI 95 817 RI
22 | GEAR
5 SPEED, OVERDRIVE | 95 816 Rl 95 316 RI
DIRECT=IN=FIFTH | 95 873 Rl 95 873 Rl
23 | BEARING 50 | 50 91 094 RI 91 094 RI
2l WASHER
5 SPEED, OVERDRIVE ] 95 81k RI 95 814 RI
DIRECT-IN~-F IFTH | 95 872 RI 95 872 RI
25 | soLt 2 | 2 95 789 R 95 789 RI
26 | PLATE | | 95 788 Rr| 95 788 RI
27 | BEARING, aswM. | I |sT 3k ST 341
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NO. REQ'D I H PART NUMBER
KEY DESCRIPTION CODE | CODE BELOW 1007 (CODE 1322) 1007 AND UP (CODE 1322)
1322 | 1323 BELOW 9790 (CODE 1323) 9790 AND UP (CODE 1323)
FIG. 13-26 — TRANSMISSION ASSEMBLY (New Process) (5 Speed, Overdrive, Code 1322 And Direct-in~Fifth, Code 1323) - Continued
28 WASHER o 95 785 RI 95 785 RI
29 | GEAR
5 SPEED, OVERDRIVE | 95 782 R! 95 782 RI
DIRECT-IN-FIFTH | 95 875 Rt 95 875 RI
30 | SPACER [ [ 95 783 RI 95 783 Ri
31 KEY ) f 95 784 RI 125 500 R
32 | SHAFT | | 95 781 RI 125 501 R
33 BOLT, Hex-HD., 3/8BNC x 5/8" I | 18t 106 181 106
34 WASHER, Lk., 3/8", wmep. I I 103 321 103 321
35 LOCK | i 95 786 R 95 780 R
36 | SHAFT | ! 95 779 Rl 95 719 RI
7 SPACER 2 2 95 778 RI 95 778 RI
38 | BEARING 62 62 95 777 RI 95 777 RI
39 | GEAR | | 95 715 Rl 95 775 RI
40 | SPACER I ! 95 776 RI 95 776 RI
by BOLT, HEX-HD.
5/16NC x 5/8" 2 126 481 Rl 126 481 R
S/16NC x 3/47 2 181 086 181 086
42 WASHER, Lk., 5/16", ExT. 4 4 11y 605 1Y 605
43 | RETAINER [ | 95 800 RI 95 800 R
by GASKET i I 95 799 RI 95 799 RI
U5 NUT, HEX., |/2NF Y Y 103 028 103 028
46 | WASHER, ik., 1/2", Men. Y Y 103 323 103 323
47 1 _sTWD Y Y gk 807 RI 94 807 R}
48 PLUG, PIPE, CTSK-HD., |/2" ! ! 143 967 143 967
Yy CASE, AsM. | | 95 771 RI| 5 {11 RI
50 STUD ({see Grour Ob)
51 | GASKET i I 95 825 Rl | o5 &5 RI
52 | RETAINER | [ 95 82k RI 95 824 RrI
53 WASHER, Lk., 3/8", men. 5 5 103 321 103 321
54 SEAL, ASM. | I 95 823 R9I 95 823 RYI
55 BOLT, HEX-HD., 3/8NC x I" i b ETE: INE
56 BOLT, HEx-d0., 3/8NC x 2-1/4" I I 181 127 181 127
57 | WASHER [ I 95 826 RI 95 826 RI
58 BOLT, HEX-Hp.
5/16NC x 3/4" Y 4 181 086 181 86
5/16NC x 1-1/8" 4 4 180 oo
59 WASHER, Lk., 5/16", meo. L b 103 320 103 320
60 COVER I I 125 502 R
61 RING ! [ i25 498 Ri
62 BEARING, ASM. I | 125 437 R9I
63 GASKET I I 125 499 Ri
6l RETAINER I I 95 794 RI 95 79% RI
65 BEARING, ASM. | i 95 792 RYI 95 732 RYI
66 GASKET ! ! 95 793 RI 95 793 Rl
61 PLUG, PiPE, sa-HD., 3/ I I 143 936 143 936
68 | GASKET | | 95 774 RI 95 774 RI
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GROUP 13 — TRANSMISSIONS

NO. REQ'D I H PART NUMBER
KEY DESCRIPTION CODE | CODE BELOW 1007 (CODE 1322) 1007 AND UP (CODE 1322)
1322 | 1323 BELOW 9790 (CODE1323) 9790 AND UP (CODE 1323)
[

FIG. 13-26 — TRANSMISSION ASSEMBLY (New Process) (5 Speed, Overdrive, Code 1322 And Direct-In-Fifth, Code 1323) - Continued

59 WASHER, Lk., 3/8", men. 6 & 103 321 103 321

70 | BOLT, Hex-up., 3/8NC x 5/80 3 6 181 106 181 106

! COVER ! i 9 _T13 RI 95 173 Rl

2 GASKET ) ] 95 790 R) 35 790 RI

73 COVER I I 95 791 RI 95 731 RI

74 WASHER, Lx., 5/16", wep. ] ] 103 320 103 320

75 BOLT, HEx-HD., S/I6NC x 3/4" Y Y 181 106 181 106

13-56
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FIG. 13-26A — TRANSMISSION CASE AND GEAR (New Process)

8 910 1112131415161718 19 18 17
/ A M b

{5-Speed Overdrive, Code 1305; Direct-In-Fifth, Code 1306)
(R-160 Series - w/Code 1305, 34941 Up And w/Code 1306, 35684 Up)
(RC-160 Series ~ 501 Up)

A-38403

DESCRIPTION

TRANSMISSION CODE

T

! H PART NUMBER

1305 1306
TRANSMISSION, w/0 coN. Hsc., asM. {ovERDRIvE) X 145 930 R9I
TRANSMISSION, W/0 con. HSG., ASM. (DIRECT=IN=FIFTH) X %5 929 R9t
[

I NUT, (see Grour 06)
z GEAR X X | 95 066 RI
3 RING X X 95 820 RI
¥ | BEARING % X |sT 23
5 | SHIM X X 95 821 RI
6 GEAR X X 145 958 R|
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N

TRANSMISSION CODE

i H PART NUMBER

KEY DESCRIPTION
: 1305 1306
FIG. 13-26A — TRANSMISSION CASE AND GEAR (New Process) - Continued
7 GEAR X X 95 818 RI
8 WASHER X 160 740 RI
9 SHAFT X 145 953 RI
10 GEAR
X 145 955 R}
X i 145 956 Ri
I BEARING (50 rea'n.) X X ] 91 094 RI
12 | WASHER X X j 146 009 R1
13 RING 5
.090" THICK X X 146 010 RI
093" THick X X t46 011 RI
.096" THick X X 146 012 RI
L} GEAR
X 145 959 RI
X 145 957 R
15 GEAR X X 145 960 Ri
16 RING
J o L0BT" THick X X 146 005 RI
.090" THICK X X 146 006 R
.093" THick X X 146 007 RI
.096" THicK X X thé 008 RI
17 | RING % X 95 807 RI
18 RING X X 95 806 RI!
9 CLUTCH X X 95 810 R1
20 GEAR X X 145 gli2 R|
21 SPACER X X 95 778 RI
22 BEARING (62 rea'p.) X X 95 711 RI
23 SPACER X X 95 776 RI
24 SHAFT X X 9% 779 RIi
25 | LOCK X X 95 780 R¥
26 BOLT, HeEx-HD., 3/BNC x 5/8", w/WASHER, asm. X X 423 568
27 RING X X 125 498 RJ
28 BEARING X X 125 497 R9|
29 SHAFT X X 145 945 Ri
30 | SPACER X X 95 783 RI
3 KEY X X 125 500 R|_
32 GEAR
X 145 947 RI
X 145 b6 RI
33 GEAR
X 145 ghg Ry
X ths ou8 RI
34 WASHER X X 95 785 RI
35 BEAR ING X X ST 341
36 RING X 95 787 RI
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GROUP 13 — TRANSMISSIONS

DESCRIPTION

TRANSMISSION CODE

1305

1306

! H PART NUMBER

FIG. 13-26A — TRANSMISSION CASE AND GEAR (New Process) - Continued

37 PLATE X X 95 788 R
38 BOLT, w/WASHER, asM. X X 95 789 RI
39 | RETAINER X X 95 800 R
4o BOLT X X 126 481 R
by GASKET X X 95 799 ki
b2 | NUT X X 95 798 R1I
43 RING X X 95 8ok Rt
LYy BEARING X X 14y 605 R9J
45 GEAR

X 145 950 RI

X 145 940 RI

46 BEARING (15 rea'p) X X 145 ghy R
47 SPACER X X 2k 269 RI
48 NUT X X 103 028
g WASHER X X 103 323
50 STUD X X 9k 807 RI(
51 CASE X X 95 771 RI
52 STUD (see GRour OW)
53 GASKET X X 95 825 RI
54 RETAINER, AsM. X X 95 822 R91
55 BOLT, HEx-HD., 3/BNC x 1", w/WASHER, AsM: X X 423 571
56 SEAL X X 95 823 R9I
57 | BOLT, wuex-Ho., 3/BNC x 2-1/4", w/WASHER, asm. X X 18 28% R9)
58 | BOLT, Wex=-Ho., 5/I6NC x |-1/8" X X 180 080
59 | WASHER X X 120 214
60 COVER X X 125 502 R
6l GASKET X X 125 499 R}
62 PLUG X X 16 845 RI
63 | BOLT, HEx-HD., 3/8NC x 5/8", w/WASHER, Asm. X X h23 568
6k COVER X X 95 773 Rd
65 GASKET X X 95 774 RI
66 PLUG, PIPE, CTSK., HD., |/2" X X 103 874
67 GASKET X X 95 790 R
68 | COVER X X 95 191 RI
69 BOLT, HEX-HD., S/IGNC x 7/8", w/WASHER, AsM. X X 423 561
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A-38125

FIG. 13-27 — TRANSMISSION CONTROL HOUSING (New Process)
(5 Speed, Overdrive, Code 1322 And Direct-In-Fifth, Code 1323)
(R-160 Series w/Code 1322 Below 34941)
(R-160 Series w/Code 1323 Below 35684)

KEY DESCRIPTION R:g:D | H PART NUMBER
HOUS ING, conTroL, w/LEVER, asu, I 95 827 R9I
| | LEVER ! 95 843 R|
2 | sooT I 95 846 R|
3| PIN | 95 847 Ry
L | RETAINER I 95 845 R}
5 | SPRING i 95 84k R|
6 | GASKET | 95 848 Rr|
7 | Hous ing | 95 828 R|
8 | PLUG 3 172 531
9 | FORK 2 95 837 RI
J0 | SCREW 5 95 839 RI
Il | BAR | 95 832 Ri
12 | FORK | 95 838 R|
13 | WASHER I 1 789 Ry
14 | BLOCK | 95 833 RI
15| SPRING ) 95 835 RI
16 | PLUNGER | 95 83k RI
17 | BLOCK I 95 830 RI
18 | BAR I 95 831 RI
19 | BALL, 3/8" 7 16 012 R
20 | SPRING 3 95 842 R2
21 | BAR | 95 829 RI
22 [ PIN I 95 840 RI
23 | HANDLE ! 16 780 H
24 | BOLT, wex-Hp., 3/BNC x 1" 8 18t 112
25 | WASHER, k., 3/8", MEo. 8 103 321
26 | cup 1 95 84 RI

PRINTED IN UNITED STATES OF AMERICA

13-60



MT-97 Rev. No. 1, 2/56 §
GROUP 13 —TRANSMISSIONS

12 11 ' A-39401

FIG. 13-27A — TRANSMISSION SHIFTING MECHANISM (New Process)
(5 Speed Overdrive, Code 1322, R-160 Series, Below 34941)
(5 Speed Direct-In-Fifth, Code 1323, R-160 Series, Below 35684)
(5 Speed Overdirve, Code 1305, R-160 Series, 34941 Up; RC-160 Series, 501 Up)
(5 Speed Direct-in-Fifth, Code 1306, R~160 Series, 35684 Up; RC-160 Series, 501 Up)

L SERIES ]

KEY DESCRIPTION I H PART NUMBER
R-160 RC-160

HOUS ING, conTrot, w/sHIFT FORKS anp LEVER, ask. X 95 827 R9!

X 147 352 R9I

| LEVER X 95 843 Ri

X i35 64Y Ri

2 BOOT X X 95 846 RI

3 PIN X X 95 847 RI

4 RETA INER X X 95 845 R

5 | SPRING X X 95 84k RrI

6 GASKET X X 95 848 R

7 HOUS ING X X 95 828 R1
8 PLUG X X 172 531

9 | FORK X X 95 837 R1

10 SCREW X X 95 839 R}

i1 | BAR x X 95 832 R1

12 | FORK X ] X 95 838 R
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GROUP 13 — TRANSMISSIONS

N

SERIES
KEY DESCRIPTION R160 RC.160 I H PART NUMBER
FIG. 13-27A — TRANSMISSION SHIFTING MECHANISM (New Process) - Continued
13 | WASHER X X 111 789 R
b | BLock ] X X 95 833 RI
15 SPRING X X 95 835 R
16 | PLUNGER X X 95 834 Rr2
17 BLOCK X X 95 830 Rl
18 BAR X X 95 831 RJ
19 BALL, 3/8" X X I 16 o0l2Ri
20 | SPRING X X | 95 82 R
21 BAR X X 95 829 R|
22 PIN X X 95 840 R
23 | HANDLE X X 16 780 H
2 WASHER, k., 3/8", weo. X X 103 321
25 BOLT, wex-no., 3/8NC x 1" X X 181 112
26 CUP X X 95 841 Ry
27 NUT, HEx., T/I6NF X X 271 505
28 WASHER, Lk., 7/16", mep. X 103 322
29 BOLT, HEx-HD., 7/I6NF x 2" X 182 759
30 LEVER X 147 393 RI
—
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FIG, 13-28 — TIRE PUMP (Code 1361)
(R-160 Series)
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A-37003

KEY DESCRIPTION R:g:D I H PART NUMBER
PUMP, TiRE
w/GEAR HOUSING, AsM. i 84 308 Rr91
ASM. ] 89 511 R9!
HOUS ING, w/GEARS, asM. I 92 830 R9I
SHAFT ! 92 013 Ri
WASHER | 2 | 92 otk Ri
BEAR [NG w6 ] %2 016 Rl
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KEY L DESCRIPTION t’;g:n | H PART NUMBER
FIG. 13-28 ~ TIRE PUMP {Code 1361) - Continued
4 | SPACER i 92 015 RI
5 | SLEEVE ! 92 017 RI
6 | KEY i 92 018 RI
7 | GEAR (26 TeeTH) I 92 Ol RI
8 | LEVER, w/SHOE, PLATE ano PIVOT, asm. | 92 022 R9I
9 | WASHER, SHIFT LEVER ] 92 024 RI
10 | ARM, w/SWIVEL, asM. | 92 025 R9I
i1 | WASHER, Lk., 1/2", LaT. | 120 239
i2 | NUT, HEx., I/2NF I 103 026
13 | SCREW, SET, HEx=-HD., |/MNC x 1/2" | 102 430
th | GASKET | 111 082 R
I5 | WASHER, Lk., 3/8", meo. 6 103 321
16 | BOLT, HEx-Hp., 3/8NC x 1-1/8" 4 181 113
16 | STUD, 3/8NC x [-5/8" 2 ko 723 v
16 | NUT, Hex., 3/8NC 2 218 439
17 | SEAL { 92 023 RI
18 | SPRING 1 92 026 RI
19 | BALL, 7/16" | 16 014 RI
20 | PLUG, PiPE, SLT., I/W" 2 143 992
21 | GASKET ! 89 509 RI
22 | SCREW, ALLEN-HD., 5/16NC x 3/4" L 138 221
23 | KeEY l 89 513 RI
24 | ROD, w/CAP, asM. | 89 496 R9I
25 | PIN ! 89 503 RI
26 | RING | 89 504 RI
27 | RING | 89 502 RI
28 | RING 2 89 501 RI
29 | PISTON ! 89 500 RI
30 | RETAINER I 89 49/ RI
31 | pIsc 2 89 484 RI
32 | SPRING ! 89 490 RI
33 | GASKET 2 90 390 R}
34 | WASHER, Lx., 5/16" y 103 320
35 | BOLT, HEx-HD., 5/16NC x 1" L 181 088
36 | CABLE, asM. 1 92 827 RII
37 | HEAD, w/VALVES ano AIR CLEANER, AsM. | 89 483 Ri}
38 | NOT SERVICED SEPARATELY
39 | PAD 1 89 487 ri
40 | RETAINER 1 89 483 RrI
41 | SPrRING ] 89 485 R)
42 | RETAINER I 89 486 RI
43 | GASKET I 89 492 RI
4 | cauGgE | 89 kgl Rr9|
L5 | BREATHER ] 110 891 H
16 | PLUG, expansion, [-1/4" 1 172 558
47 | BUSHING 2 89 493 RI
48 | PLUG, PiPE, sa-HD., I/4" ] 103 866
49 | CRANKCASE ) 89 921 RI
50 | GASKET [ 89 505 RI
51 | PLATE | 89 506 RI
52 | WASHER, Lk., 5/16", mep. 4 103 320
53 | BOLT, uex-wo., 5/I6NC x 3/4" y 181 086
54 | WASHER 2 89 923 RI
55 | BOLT 2 89 499 R{
56 | PLATE 1 89 498 RI
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NO.

l

I H PART NUMBER

|

KEY OESCRIPTION REQ'OD
FIG. 13-28 — TIRE PUMP (Code 1361} - Continued
57 | ROD (ORDER CONNECTING ROD ASM.) | 89 B96 R
58 | CRANKSHAFT [ 1 89 kg &
59 | GASKET ] 89 507 RI
60 | FLANGE ) 89 508 RI
61 | SEAL, AsM. I 350 892 R9I
62 | RETAINER | 89 510 RI
63 | GEAR (19 TeeTH) | 92 008 R
64 | RING I 92 CIO RI
65 | WASHER ] 89 514 Ri
66 | WASHER, k., 3/8", meo. | 103 32!
67 | SCREW, aLLen-HO., 3/8NC x 7/8" ) 217 911
68 | SCREW, aLien-Ho., 5/16NC x 5/8" L 217 907
69 | HOUS ING | 92 007 RI
70 | GASKET t 92 019 RI
71 CAP, END | 92 020 RI
72 | BRACKET, w/BUSHING, Asm. L 92 027 R91
73 | SWIVEL ! g2 028 RI
74 | PIN, coTTER, 3/32 x 3/4" ] 103 373
75 | GASKET L 23 728 D
76 | BOLT, Hex=-HD., 5/16NC x I-1/4" i 182 691
77 | BOLT, Hex-HD., 5/16NC x |" 3 182 689
78 | SCREW, SET, ALLEN~HOD. i 137 856 H
—
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B-8727

FIG. 13-29 — TRANSFER CASE (Timken, Model T-32)

(R-140-4x4, R-160-4x4 Series)
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————

NO.
REQ'D

1 H PART NUMBER

KEY DESCRIPTION
FIG. 13-29 — TRANSFER CASE (Timken, Model 7-32)
CASE, TRANSFER, W/GEARS, AsM, 1 i29 581 R91
1 [ PLUG, PiPE, s@-HD., I/8" ! 103 865
2 | COVER ) 131 723 RI
3 | GASKET 2 131 724 RI
4 | caGE i 131 722 RI
5 | BOLT, HEx-wp., 3/8NC x 1" 16 130 304 H
6 | WASHER, Lx., 3/8", men. i6 103 321
7 | sTup 6 131 725 RI
8 | NOT SERVICED SEPARATELY
9 | PIN 2 100 360
10 | GASKET i 131 713 RI
1t | CASE, w/COVER, AsmM. i 131 711 RIt
12 | GASKET 2 131 715 RI
13 | PLATE I 131 716 RI
14 ] COVER i 131 714 R}
15 | BREATHER, asM. I 61 991 R9I
16 | ELBOW, sTreeT, 1/8" ] 127 960
17 | BOLT, HEx-wp., 3/BNC x 3/M" ) 16 517 RI
18 | WASHER, tk., 3/8", mep. 4 103 321
19 | GASKET I 131 719 Rl
SHIM
.003" THICK AR 105 988 RI
L005" THiICK AR 105 989 RI
20 | SEAL 1 61 212 RI
21 | RETAINER, w/SEAL, asm. i 1310 718 RIY
22 | WASHER, rk., 3/8", mep. L i03 321
23 | RETAINER ! 61 213 Rl
24 | SEAL, asm. ] 131 932 ROl
25 | BOLT, HeEx=-HD., 3/BNF x t-3/4" 1 131 823 RI
. 26 | PIN, coTTer, 3/32 x 3/4" ] 103 373
27 | NUT, Hex., sLT., 3/8NF { i25 348
28 | SPRING ] 131 734 R!
29 | PLUNGER | 98 84| RI
30 | BALL, 7/16" | 16 014 RI
31 | BAR | 131 733 RI
32 | FORK l 131 732 RI
33 | BOLT, Hex=-np., 3/6NC x 1-3/8" b 131 822 RI
34 | RETAINER, asM. | 131 738 R} 1
35 | BOLT, mex-wp., 3/8NC x 1-5/8" I 131 824 Ri
36 | WASHER, rk., 3/8", Men. b 103 321
37 | BOLT, Hex-vp., 3/BNC x 7/8" 3 98 823 RI
~ 38| PLUG 1 105 9% RI
39 | WASHER, rx., 3/8", inT. | 138 sh2
40 | sPRING i 131 763 R1
TR | 56 070 R
42 | BALL, 5/16" 1 16 010 Ri
43 | PIN, cotTer, 3/32 x |" i 103 374
Y4 | NUT, HEx., scT., I/NF I i3 764 RY
b5 | WASHER, rFL., 1/2" | 120 396
46 | sTuD ] 105 999 R!
47 | SEAL, asm. 1 131 751 ROt
48 | LEVER i 131 764 RI
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KEY DESCRIPTION R’;g“o I H PART NUMBER
FIG, 13~29 — TRANSFER CASE (Timken, Model T-32) - Continued
49 | PIN, coTTeER, 3/32 x 3/4" | 103 373
50 | WASHER L 131 765 Rl
51 | BAR t 131 762 RI
52 | RETAINER, w/SEAL, Asw, 1 13t 755 RII
53 | WASHER, k., 5/16"™, mep. L 103 320
54 | BOLT, HEx-HO., 5/16NC x }-3/8" i 131 829 R
55 | SEAL, aswm, I 131 876 R9I
56 | GASKET ] 131 756 Rl
SHIM
L003" THiCK AR 131 757 Ri
.005" THICK AR 131 758 RI
57 | BEARING 2 13 822 v
58 | BEARING, asM. 2 20 879 D
59 | SPACER I 131 754 RI
60 | HOUSING, asm, [ 131 750 R
61 | BOLT, HEx~Hp., 3/8NC x 1" 6 130 30k H
62 | WASHER, Lk., 3/8", mep. 6 103 321
63 | GASKET i 131 752 RI
64 | GASKET | 131 743 RI
SHIM
.003" THICK AR 131 739 Ri
.005" THICK AR 131 740 RI
65 | BEARING 2 54 233 H
66 | BEARING 2 54 233 H
67 | PLUG, PIPE, sa-HD., I/4" ] 1z 518
68 | PLUG, piPE, sa-HD., 3/B" I 12 833 RI
69 | GASKET \ 131 719 RI
SHIM
.003" THICK AR 105 988 RI
.005" THiCK AR 105 989 R)
70 | GASKET ] 131 719 RI
SHIM
.003" THICcK AR 105 988 Rt
.005" TH1cK AR 105 989 R}
71| PIN | 29 871 RI
72 | RETAINER, asm. | 129 824 RI
73 | SEAL, asm. [ 131 876 RI
74 | BOLT, HEx-HD., 3/8NC x I-|/2" L 132 O74 Ri
75 | WASHER, Lk., 3/8", meo, Y 103 321
76 | COVER i 131 744 RY
77 | WASHER, Lk., 3/8", meo. ! 103 321
78 | BOLT, Hex-wp., 3/8NC x 7/8" Y 98 823 RI
79 | WASHER, ik., 3/8", meo. 6 103 321
80 | NUT, wex., 3/8NF 6 103 026
81 | BOLT, HEx-HD., 3/8NC x 7/8" i 98 823 RI
82 | waSHER, k., 3/8", meo. | 103 321
83 | WASHER, FL. | 131 721 Ri
8l | SPACER 1 131 720 RI
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DESCRIPTION

NO.

REQ

‘D

I H PART NUMBER

FIG., 13-29 — TRANSFER CASE (Timken, Model T-32) ~ Continued

85 | BEARING, asM. E 73 650 H
86 | WASHER 1 131 728 R]
87 | BUSHING I 131 727 Rl
88 | GEAR, aswm. i 131 726 RI1
89 | RING 1 131 730 Rl
90 | SHAFT | 130 717 R}
91 | GEAR ] 13) 73} R}
92 | WASHER ] 131 729 RI
93 | KEY, wooorurr, 1/8 x 1/2" ! 106 749
g4 | GEAR | 130 Ol4 RI
95 | RING 2 131 737 RI
96 | NT | 2 131 736 R!
97 | BEARING, AswM, I 8 905 H
98 | GEAR ! 131 746 R)
99 | SHAFT | 131 735 R}
100 | GEAR I 131 745 R1
10) | BEARING, AsM, 1 8 905 H
102 | GEAR I 131 748 RI
103 | SHAFT ! 131 747 RI
{04 | BEARING, AsM. 1 ST 781 A
105 | GEAR i | 131 760 RI
106 | FORK Y
107 | SCREW, seT 1 105 992 RI
108 | SHAFT ] 131 753 RI
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. 13-30 — TRANSFER CASE MOUNTING

(R~140-4x4, R-160-4x4 Series)

KEY DESCRIPTION R:g:D I H PART NUMBER
TRANSFER CASE, asM. | 129 581 R91
I | BOLT, wex-no., I/2NF x (-3/4" 8 181 702
2 | WASHER, 1x., 1/2", wED. | 8 ] 103323
3 | MUT, Wex., I/2NF [ 8 1 103028
¥ | INSULATOR g | 80 445 Ri
5 | BOLT, Wex=vp., 3/ANF x b-1/4" )l 115 371 H
6 | WASHER, rL., 3/%" " 131 017
7 | BOLT, HEx-wp., sLT., 5/8NF x 1-3/4" I 271 746
8 | SUPPORT I 129 507 Ri
9 | WASHER, k., 5/8", ueo 8 121 574
10 | NUT, HEx., 5/8NF h 121 358
Il | REINFORCEMENT
R-1%0 - 4 x U Serics i 129 511 RI
R-160 - 4 x 4 Series I 129 505 R
l2 | BRACE
R-140 - 4 x b Series ! 129 513 R
R-160 - 4 x } Series [ 129 506 RI
I3 | BOLT, wex-wp., S/BNC x (-1/2" ) 271 547
i% | HANGER
R-140 - & x b Series ] 129 512 Rt
R-160 - ¥ x 4 Series ) 129 504 RI
15 | NUT, HEX., SLT. 4 272 334
PIN, coTtter, /8 x 1-1/2" } 137 20%
16 | HANGER 1 2 129 510 RI

PRINTED IN UNITED STATES OF AMERICA



MT-97 Rev. No. 2, 7/56
GROUP 13 — TRANSMISSIONS

fdo

i

R T
35 %4 83 13 82 81 @ =

27 5\\
30--Zi7 b

FIG. 13-31 — TRANSMISSION POWER TAKE-OFF
(For Winch, Codes 5376, 6602, 6404)

~28
~28

26 25 24

A-38126

DESCRIPTION

NG,
REQ'D

t H PART NUMBER

POWER TAKE OFF, asM. I 122 900 R9I
| SHAFT | 2 131 576 H
2 | BEARING, AsM. HEE 131 577 H
3 | GEAR L 126 255 Rl
b | WASHER 2 126 126 Ri
5 | GEAR I 126 124 RI
6 | GEAR i 126 125 R
7 | FORK t 126. 123 R1
8 | sTup 6 i28 401 Ry
9 | GASKET 3 | 128 koo Rri
10 | WASHER, k., 3/8", meo. 6 103 321
11 | NT, Hex., 3/8NF 6 103 026
12 | BEARING, asM. | ST 205 A
13 | GASKET 2 76 489 H
14| cover | 76 493 R
15 | WASHER, k., 5/16", mMeo. } 103 320
16 | BOLT, HEx-HD., 5/16NC x I" it 181 088
I7 | ADAPTER, w/GEAR, asM. i 122 917 R
18 | SHAFT i 131 678 Ri
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NO

DESCRIPTION REQ"

.D I H PART NUMBER

FIG. 13-31 — TRANSMISSION POWER TAKE-OFF - Continued

19 | WASHER 2 29 874 H
20 | GEAR I 131 679 RI
21 | BLOCK ] 122 905 RI
22 | BEARING, AsM. f 29 363 H
23 | RIVET, ro-HD., 3/16 x 1-3/4" | o4 077
24 | EvE [ 131 582 H
25 | NUT, HeEx., Jam, 3/8NF ] 118 625
26 | BAR I 126 122 Ri
27 | SEAL, asm. 2 116 352 R9I
28 | BALL, 3/8" N 16 012 RI
29 | SPRING B 142 92k H
30 | RETAINER B 126 127 RI
31 | BEARING, AsM. 1T 76 492 H
32 | SEAL, asm. 1 76 490 H
33 | COVER | | 76 488
34 | WASHER, k., 5/16", mep. 1y 103 320
35 | BOLT, Hex-HD., S5/I6NC x " Y 181 088
36 | PIN, cotter, 3/16 x [-3/b" 2 i03 k1o
37 | CASE, w/NAME PLATE, asM. | i26 (21 RII
38 | soLT 1 129 929 R|
39 | SHAFT B 126 128 RI
Yo | KEY, woobrurr, 5/16 x 1" LT n9n
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FIG. 13-32 — TRANSFER CASE AND TRANSMISSION POWER TAKE-OFF CONTROLS
(R-140-4x4, R-160-4x4 Series)

DESCRIPTION

NO.
REQ'D

I H PART NUMBER

KEY

BRACKET, ASM. 2 122 800 RI

SUPPORT [ 122 907 RI

BOLT, MEX-HD., I/2NF x {-1/2" 6 181 700
NUT, wEx., |/2NF 6 103 028
WASHER, Lk., I/2", mED. 6 103 323

BOLT, HEx-HD., I/2NF x )-1/4" b 181 698
NUT, wex., |/2NF i 103 028
WASHER, LK., |/2", MED. L 103 323

PIN
ROD END Il 138 079
coTTeR, 3/32 x 3/4" 4 121 222

ROD, ASM. ! 122 908 R1}
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DESCRIPTION

NO.

I H PART NUMBER

KEY REQ'D
FIG. 13-32 — TRANSFER CASE AND TRANSMISSION POWER TAKE-OFF CONTROLS - Continued
7 | BOLT, wex-ro., I/4NF x 5/8" E 181 003
WASHER, k., 1/L", inT. 2 120 423
L
8 | LocK, asm. [ 1 115 465 R9|
9 | LEVER [ 122 918 RI
10 | LEVER N 129 642 R1
Il | BRACKET, AsM. I 129 825 RI1
12 | LEVER ! 122 777 Rl
13 ] PIN, coTver, 5/32 x 1-1/4" 3 137 218
WASHER 3 615 168 Ri
14 | yoke 2 il 2Lk
15 | NUT, Hex., 7/16NF 2 103 027
16 | ROD, AsM. 47
R-140 - 4 x U Series | 129 832 R9I
R-160 - 4 x ¥ Series ! 129 880 R9|I
(7 | ROD, asw. ]
R-140 - ¥ x ¥ Series ! 129 811 R9i
R-160 - % x ¥ Series | 11129 862 RYI
I8 | PIN, cotTer, 1/8 x 7/8" L 137 180
WASHER, FL., 1/2" ! 120 396
19 | PIN, coTTer, 3/32 x 3/4" I 121 222
| WASHER, FL., 7/16" i 120 395
20 | YOKE l 453 509
21 | NUT, mEx., T/16NF T 103 027
22 | LUBRICATOR, 1/8", stanT. 3 119 512

H

=
—

T
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19 20 2 19
FIG, 13-33 — TRANSFER CASE POWER TAKE-OFF (Code 1392)
KEY DESCRIPTION R:g"D | H PART NUMBER
POWER TAKE OFF, asM. I 132 698 R9I
I | FORK ! 131 761 RI
2 | cAsE I 139 770 RI
PLUG, pipe, |/8", sLTD. I 103 883
3 | SHAFT I 139 77! RI
PIN, coTTER, 3/32 x |" I 121 22k
WASHER, FL., 37/64" 1.D0. x 15/16" 0.D. ! 131 765 Ri
4 | PLUG, PiPe, 3/4" i 56 070 RI
5 | SCREW, sET ! 105 992 RI
"6 | SCREW ] 105 994 RI
WASHER, k., 3/8", InT. | 138 sh2
7 | SPRING I 105 993 RI
8 | BALL | 16 010 Ri
9 | LEVER I 139 772 RI
NUT, HEx., |/2NF I 125 250
STUD ] 105 999 R1
WASHER, FL. | 120 396
PIN, coTTER, 3/32 x I" ! 121 224
10 | SEAL, AsM. I 131 751 R9I
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KEY DESCRIPTION R:g:D I H PART NUMBER
[
FIG. 13-33 — TRANSFER CASE POWER TAKE-OFF (Code 1392) - Continued
Il | GASKET I 139 779 RI
SHIM
.003" THick AR 139 776 RI
.005" THiCK AR | 139 777 RI
12 | BOLT, wex-no., 5/I6NC x 3/4" Y 180 077
WASHER, LK., 5/16", Meo. y 103 320
13 | SEAL, asM. ] 140 448 Rr9I
th | KEY ] 80 650 H
15 | nT I 59 585 RI
16 | PIN, coTter, 1/8 x 1-1/2" | 137 204
17 | SHAFT ! 139 774 RI
18 | RETAINER | 139 775 RI
19 | BEARING 2 ST 882
20 | BEARING, asM. 2 6 469 H
21 | Jaw | 139 773 R}
22 | BOLT ! 98 823 RI
WASHER, Lk., 3/8", InT. | 138 sk
23 | WASHER ) 139 781 RI
24 | aw I 139 780 R!
o I
[ [
1
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FIG. 13-34 — WINCH, FRONT MOUNTED
(R-140-4x4 Series - Model 12-G, Code 6602) (R-160-4x4 Series - Model 18-G, Code 6604)

NO. REQ'D
KEY DESCRIPTION CODE CODE it H PART NUMBER
6402 6604
ANGLE
R-140 - 4 x 4 Series 1 128 345 RI
R-160 - 4 x U4 Series I 128 358 RI
BOLT, HEx-HD.
1/2NF x 1-}/4" N 182 778
5/8NF x 2" i 271 905
[
CLUTCH 1
R-140 - 4 x 4 Series ! L 128 346 Ri
R-160 - 4 x 4 Series 1 133 587 H
BOLT-U
R-140 - 4 x 4 Series 1 128 353 RI
R-160 - 4 x 4 SEriEs ! 140 698 H
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N

NO. REQ'D
KEY DESCRIPTION CODE CODE I H PART NUMBER
6602 W 6604 L
FIG. 13-34 — WINCH, FRONT MOUNTED - Continued
5 | NUT, HEx., 7/16NC ] 2 2 k27 319
6 | DRUM
R-140 - 4 x 4 Series 128 334 RI
R-160 - 4 x U4 Series ] 140 243 H
7 | BRACKET
R-140 - % x 4 Series ! 128 361 RI
R-160 - 4 x 4 Series [ 133 577 HA
8 | LUBRICATOR 5 5 138 322 H
9 | BUSHING
R-140 - 4 x 4 Series ! 128 354 RI
R-160 - 4 x 4 Series | 133 584 H
1o | KEY 2 2 133 568 H
Il | BUSHING
R-140 - 4 x U Series 2 128 355 RI
R=-160 - 4 x 4 Series 2 133 585 H
12 | COVER
R-140 - 4 x b Series I 128 360 RI
R-160 - 4 x b Series I 133 579 HA
13 | PIN 2 2 133 586 H
1% | BOLT, HEx-HD., I/2NF x 2" 8 182 782
I5 | GEAR
R-140 - 4 x 4 Series | 128 329 R
R-160 = % x 4 Series ! 133 601 H
16 | NUT, Hex., |/2NF 8 120 371
WASHER, LK., [/2", MED. 8 103 323
17 | _SHAFT
R-140 - 4 x b Series I 128 335 RI
R-160 - % x b Series ! 133 583 H
18 | SCREW, seT | 113 033
PIN, 3/8 x 5" I (7 177 RI
19 | KEY
R-1%0 - 4 x 4 series 2 [ 128319 R
R-160 - % x ¥ Series 2 133 588 H
20 | HUB ] 128 332 RI
2) | HOUSING
R-140 - U x 4 Series I 128 324 RI
R-160 - b x 4 Series ! 133 578 H
22 | PLUG, PiPE, CTSK-HD., I/2" 3 3 1z 71s
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NO. REQ'D
KEY DESCRIPTION CODE CODE I H PART NUMBER
6602 6604
FIG. 13-34 — WINCH, FRONT MOUNTED - Continued

23 | BOLT, HEX=HD.

3/8NF x I-1/2" ) 182 726

1/2NF x 2-1/2" 4 182 78
24 | NUT, HEx.

3/8NF 4 103 026

1/2NF 4 103 028

WASHER, LK.

3/8", mep. 4 103 321

1/2", meo. L 103 323
25 | BOLT, WEx-Hp., 3/8NF x 1-1/2" N Y 182 726
26 | NUT, mex., 3/8nF Y 4 103 026

WASHER, LK., 3/8", mMen. 4 103 321
27 | NUT, HEx.

1/2NF 4 103 028

5/6NF 4 103 030
28 | BOLT, HEx-+D.

3/8NC x 1-1/4" Y 181 111

3/8NC x 1-1/2" 6 181 116

WASHER, Lk., 3/8", Meo. il 6 103 321

29 | cAP

R-140 - % x k& Sertes I 128 34k Ry

R-160 - b x b SeriEs I 133 608 H
30 | SEAL, asM. 2 2 133 607 H
31 | GEAR
] R-140 - I x b serres 1 128 330 RI

R-160 - 4 x b SeriEs | 128 320 RI
32 | PIN, sHear

R-140 - ¥ x 4 Series 3 128 374 RI

R-160 - 4 x 4 Series 3 128 381 RI

PIN, coTTER, 3/32 x 2"

R-140 - 4 x U, R-160 - % x ¥ Series 3 3 103 378
33 | GASKET

R-140 - ¥ x b Sewryes | 128 356 R

R-160 - % x 4 Series I 133 609 H
34 | BEARING

R-140 - 4 x 4 series 2 128 350 RI

R-160 - % x 4 Sertes 2 133 606 H
35 | GASKET ! 133 609 H
36 | BOLT, wex-wp., 3/8NC x I-1/2" 6 181 116

WASHER, Lk., 3/8", Mep. 6 103 321
37 | DRUM | 133 611 H
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NO. REQ'D
KEY DESCRIPTION CODE —‘ CODE ! H PART NUMBER
6602 6604
FIG. 13-34 — WINCH, FRONT MOUNTED - Continved
38 | WASHER 1 133 614 H
39 | NUT ! 133 613 H
40 | LINING 2 128 282 H
RIVET 12 133 656 H
L1 | SHOE, w/LINING, asm, 2 128 279 R9I
42 | BOLT, Hex-Hp., 5/16NC x 3/4" 8 181 086
WASHER, tKk., 5/16", meo. 8 103 320
43 | cap ! 133 620 H
44 | WASHER, rL., 3/8" 2 118 666
45 | BOLT, mex-Wp., 3/8NC x I" 2 181 112
46 | cam I 133 621 H
47 | BAR 2 133 618 H
PIN 2 17 176 RY
48 | sPrING 4 133 619 H
4o | ANGLE
R-140 - 4 x 4 Series I 128 357 RI
R=160 - 4 x 4 Series | 128 341 RI
50 | BOLT, HEx-HD.
1/2NF x 1-3/4" L 182 780
5/8NF x 2" 4 271 905
51 | NUT, HEx., |/2NF L 103 028
WASHER, k., /2", mep. 1 103 323
NUT, wex., 5/8NF 4 103 030
WASHER, LK., 5/8", men. I 103 325
52 | GASKET
R-140 - 4 x 4 Series I 128 359 RI
R-160 - 4 x 4 Series | 133 580 H
53 | BOLT, wEx-HD., 3/8BNC x I-1/b" 4 181 11k
WASHER, Lk., 3/8", mep. 4 103 321
54 | GASKET | 128 356 RI
55 | HOUS ING I 128 336 RI
56 | KEY i 133 612 H
57 | DRUM [ 128 343 RI
58 | LINING 1 129 178 RI
RIVET 6 129 179 RI
59 | BAND, asm, | 129 175 R9I
60 | cAP I 128 348 R}
61 | BOLT, nex-wp., 5/I6NC x 3/4" 4 181 086
WASHER, LK., 5/16", mep. L 103 320
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NO. REQ'D
KEY DESCRIPTION CODE CODE I H PART NUMBER
6602 L 6604
FIG. 13-34 — WINCH, FRONT MOUNTED - Continued
62 | WASHER | 52 306 RI
63 | BOLT, Hex-Hp., 3/BNF x " | 182 718
WASHER, LK., 3/8", MED. ! 103 321
64 | sPrING I i28 376 RI
65 | NUT, wex., 5/16NF )} 103 025
WASHER, FL., 5/16" 2 12 20! RI
66 | WASHER
R-140 - 4 x L SeriEs I 128 365 R!
R=160 - 4 x 4 SeriEs i 133 589 H
67 | BOLT, Hex-Hp., I/2NF x 1-3/4" } 182 780
NUT, HEx., |/2NF 2 i 103 028
WASHER, Lk., 1/2", MED. 2 b 103 323
68 | SHOE, w/LINING, AsM.
R-140 - U x b Series I 128 318 RI|
R=160 - 4 x b SeriEs I 128 315 R9I
LINING ] i 133 597 H
RIVET 2 2 128 317 RI
69 | GUARD
R-140 - ¥ x U Sertes I 128 347 RI
R-160 ~ 4 x 4 Series i 133 622 H
70 | KnOB 1 1 133 594 H
LATCH | ! i33 593 H
SPRING ! ! 133 595 H
71 | BRACKET
R-1%0 - 4 x 4 Serves ! 128 362 R1
R-160 - 4 x U Series i 129 177 RI
72 | BOLT, Wex-wp., I/2NF x 1={/B" 1 182 776
NUT, HEX., |/2NF b 103 028
WASHER, LK., 1/2", mED. b 103 323
BOLT, HEx-Ho., 7/I16NF x I-1/4" 4 182 757
NUT, WEx., 7/16NF b 103 027
WASHER, tk., 7/16", mep. it 103 322
73 | ROD I I 133 599 H
SPRING I ! 133 600 H
WASHER, rr., 1/4" ] ] by6 178
74 | NUT, HEx., I/UNF 2 2 103 024
75 | PIN, RO-wD., 1/2 x 2" l I 133 598 H
cotTer, 1/16 x 3/L" | 1 137 146
76 | PIN, 1/2 x 3-1/4" I I 133 592 H
coTTER, I/8 x ™ ! I 103 385
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NO. REQ'D
KEY DESCRIPTION CODE CODE | H PART NUMBER
6602 L 6604 |
FIG. 13-34 — WINCH, FRONT MOUNTED - Continued
77 | yoxe
R-140 - % x 4 SeriEs 128 338 RrI
R-160 - 4 x 4 SeriEs | 133 591 H
78 | supPORT
LT, ! 122 902 RI
RT. t 122 903 RI
LT, 1 122 915 R
RT. | 122 916 RI
79 | BOLT, HEx=nb., V/2NF x I-1/b" 8 e 182 776
~ B0 | NUT, mEx., I/2NF 8 10 103 028
WASHER, Lk., [/2", MED. 8 10 103 323

b
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FIG. 13-34A — WINCH (Ramsey Model 700, Code 5375)

KEY DESCRIPTION I H PART NUMBER
KIT, WwincH, AsM. (INCLUDES FRAME, BUMPER AND DRIVE LINE ASSEMBLY) 135 925 R9I
WINCH, aswM. 153 115 R9I

I BUSHING 141 739 RI
2 HOUS ING, cLuTcH 141 738 RI
3 SHAFT 141 742 RI
4 LEVER 141 743 R
5 | KEY 141 744 RI
6 SCREW, sev, 5/16NC x 3/8" 222 460

7 KEY 141 741 RI
8 YOKE 11 740 R
] KEY 141 734 RI
10 SHAFT 141 732 RI
H KEY th1 733 RI
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KEY L

DESCRIPTION

I H PART NUMBER

FIG. 13-34A — WINCH (Ramsey Mode! 700, Code 5375) - Continued

12 SPACER i41 731 Rl
13 BUSH ING 4y 71h RI
14 DRUM 141 730 Ri
15 BLOCK 141 729 RI
16 SPRING 141 728 RI
17| FiTTING 178 179
18 | BUSHING, Repbucing b1 708 RI
19 GASKET 141 712 RI
20 ANGLE (see Grour O})
2y SCREW, HEx-SockeT Ho.. 3/8NC x 3/4" 138 2
22 PLATE, cam. 141 721 RI
23 | PLATE, RreT. | 141 723 RI
24 PLATE, BRK., ADJ. i th 725 Ri
25 | WASHER, Lx., 5/16", mep, 103 320
26 | BOLT, nex-HD., 5/16NC x 1" 181 088
27 BOLT, 8RK., ADJ. 62 059 RI
28 | NUT, mex., I/2NF 103 028
29 COVER tht 727 RI
30 | GASKET thi 726 R
31 | SPRING 141 724 RI
32 WASHER, THRUST 141 722 R
33 HUB, BRK. 14 720 RI
3k HOUSING, BRK. - 151 719 RI
35 BEAR ING 237 st
36 HUB, GEAR 141 715 RI
37 GEAR 4y 716 RI
38 | GASKET 15 717 Ri
39 COVER 141 718 R}
4O | WASHER, Lk., 3/8", meo. T 103 321
by BOLT, nex-Hp., 3/8NC x " 181 112
42 PLUG, pipPE, 3/8" 103 835
43 BOLY, Hex-HD., 3/6NF x [” 182 718
Ly HOUS ING, GEAR 141 707 RI
" b5 | GEAR, worm 141 709 R}

41 713 RI

b6 [ cap

by WASHER, wk., 3/8", mep. 103 321

48 BOLT 58 708 RI
T hg | SEAL ﬂ 112 051 R9I

50 | KEY - ] 41711 R

51 KEY 141 710 RJ

52 | ANGLE (see Groue OI) }

53 WASHER, Lx., 5/8", meo. (WwincH MOUNTING) 103 325

54 BOLT, Hex-Ho., 5/8NC x 1-3/4" (wincH MDUNTING) 271 878

55 SCREW 141 737 R

56 SPRING 141 736 R

57 BALL 16 012 R}

58 | CLUTCH b 735 R

_
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A-41197
FIG. 13-35 — WINCH DRIVE SHAFT {For Winch Codes 6602, 6604)
(R-140-4x4, R-160-4x4)
WINCH CODE
KEY DESCRIPTION I H PART NUMBER
6602 6604
f YOKE
X 132 106 RI
X 148 861 Ri
2 LUBRICATOR, /8", 9u° X X 109 354
3 SPIDER (ORDER KIT)
b PLUG, PiPE, stT., I/8" X X 20 059 VA
5 YOKE X X 132 107 RI
6 KEY X X 105 026 H
7 SHAFT X X 122 909 R}
8 | Yok X X 132 08i RI
9 LUBRICATOR, /8", stanT. X X 119 512
10 LUBRICATOR, 1/8", 90° X X 109 354
M SPIDER (ORDER KIT)
12 PLUG, PiPE, sLT., 1/8" X X 20 059 VA
I3 | YOKE X X 132 080 RI
|4 SCREW, SET, HEX., SOCKET, [/2NC x /2" X X 453 111
15 RING, snaP X X M 32 991
16 | BEARING (ORDER KiT) ]
17 WASHER (corxk) X X M 32 994
18 SCREW, sET, HEX. SOCKET, |/2NC x (/2" X X 453 149
19 RING, snap X X M 32 99]
20 BEARING (ORDER KI{T)
21 WASHER (cork) X X M 32 99k
22 KIT, REPAIR, UNIVERSAL JOINT X X 132 083 R9I
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FIG. 13-36 — WINCH DRIVE SHAFT (For Romsey Winch, Code 5375)
(R-140-4x4, R-160-4x4 Series)

DESCRIPTION § H PART NUMBER

I | Yok 142 koo Ri
2 | LUBRICATOR, 1/8", 67-1/2° 109 350

3 | YOKE 142 488 Ry
4 | SHAFT 14) 746 Ri
5 | COLLAR 14y 747 Ry
6 SCREW, seT, 3/8NC x 5/16" 222 501

7 | LUBRICATOR, /8", stanrt. 119 512
8 | voke 142 489 R|
9 YOKE 12 490 R)
10 | SCREW, seT, 3/8NC x 5/16" 222 50|
I RING 142 493 R]
12| BEARING (ORDER KiT)
13 WASHER (coRrk) 142 kg2 R|
14 | SPIDER (ORDER KIT) )
15 KIT, REPAIR, UNIVERSAL JOINT 142 494 Ryy
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